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1. Test Result Summary
1.1 Test Procedures and Results

Requirement CFR 47 Section Result

Antenna Requirement §15.203 PASS

AC Power Ll_ne_ Conducted §15.207 PASS
Emission

Maximum Conducted
Output Power

6dB Emission Bandwidth §15.407(e) N/A
26dB Emission Bandwidth&

§15.407(a) PASS

99% Occupied Bandwidth §1§207(a) PASS
Power Spectral Density §15.407(a) PASS
Band Edge §15.407(b)/15.209/15.205 PASS
Radiated Emission §15.407(b)/15.209/15.205 PASS
Frequency Stability §15.407(g) PASS

Note:
1. PASS: Test item meets the requirement.

2. Fail: Test item does not meet the requirement.

\ LY/

3. N/A: Test case does not apply to the test object.
4. The test result judgment is decided by the limit of test standard.

1.2 Information of the Test Laboratory

Shenzhen HUAK Testing Technology Co., Ltd.
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping,
Fuhai Street, Bao’an District, Shenzhen, Guangdong, China

Testing Laboratory Authorization:

A2LA Accreditation Code is 4781.01.

FCC Designation Number is CN1229.
Canada IC CAB identifier is CN0045.
CNAS Registration Number is L9589.

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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1.3 Measurement Uncertainty

The reported uncertainty of measurement y + U, where expended uncertainty U is based
on a standard uncertainty multiplied by a coverage factor of k=2, providing a level of
confidence of approximately 95 %.

No. Item MU
1 Conducted Emission +0.37dB
2 RF Power, Conducted +3.35dB
3 Spurious Emissions, Conducted +2.20dB
4 All Emissions, Radiated(<1G) +3.90dB
5 All Emissions, Radiated(>1G) +4.28dB
6 Temperature 10.1°C
7 Humidity £1.0%
esults shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK
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2. EUT Description
2.1 General Description of EUT

Equipment MINI PC
Model Name X1-370
Series Models X1-365, X1-****( Among them, *="0-9", "A-Z", "- ", "Space")

The differences between different models are only due to
differences in sales regions and different naming conventions.
Other circuit principles, safety structures, and key
components are the same, and the differences do not affect
Model Difference the safety and electromagnetic compatibility performance of
the product. The differences between different models are
only due to differences in sales regions and different naming

conventions

Test sample model: X1-370.
Trade Mark N/A
FCC ID 2A49R-X1

5.955GHz-6.415GHz
6.435GHz-6.525GHz
6.525GHz-6.875GHz
6.875GHz-7.115GHz

64QAM, 16QAM, QPSK, BPSK for OFDM
256QAM for OFDM in 11ac mode only

1024QAM for OFDMA in 11ax mode only
4096QAM for OFDMA in 11be mode only

IEEE 802.11a/ax(HE20)/be(EHT20): 59CH
IEEE 802.11ax(HE40)/be(EHT40): 29CH
IEEE 802.11ax(HE80)/be(EHT80): 14CH
IEEE 802.11ax(HE160)/be(EHT160): 7CH

Operation Frequency

Modulation Type

Number of Channel

Antenna Type FPC Antenna

Antenna 1: 3.02dBi
Antenna Gain Antenna 2: 3.37dBi

MIMO: 6.21dBi
Power Source DC 19V From Adapter With AC100-240V, 50/60Hz
Power Supply DC 19V From Adapter With AC100-240V, 50/60Hz
Hardware Version V1.0
Software Version V1.0

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Note:

1. The EUT incorporates a MIMO function. Physically, it provides two completed transmitters
and receivers (2T2R), two transmit signals are completely correlated, then, Direction gain=
GANT + Array Gain (Array Gain=10 log(2) dB for power spectral density; Array Gain=0 for
power measurement).

2. For a more detailed features description, please refer to the manufacturer’s specifications or
the User's Manual.

3. Antenna gain Refer to the antenna specifications.

4. The cable loss data is obtained from the supplier.

5. The test results in the report only apply to the tested sample.

/M T R\
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2.2 Operation Frequency Each of Channel

For 5925-6425MHz (U-NII-5 band)
24 channels are provided for 802.11a, 802.11ax(HE20), 802.11be(EHT20):

Channel | Frequency | Channel | Frequency | Channel | Frequency | Channel | Frequency
1 5955 MHz 5 5975 MHz 9 5995 MHz 13 6015 MHz
17 6035 MHz 21 6055 MHz 25 6075 MHz 29 6095 MHz
33 6115 MHz 37 6135 MHz 41 6155 MHz 45 6175 MHz
49 6195 MHz 53 6215 MHz 57 6235 MHz 61 6255 MHz
65 6275 MHz 69 6295 MHz 73 6315 MHz 77 6335 MHz
81 6355 MHz 85 6375 MHz 89 6395 MHz 93 6415 MHz

12 channels are provided for 802.11ax(HE40), 802.11be(EHT40):
Channel | Frequency | Channel | Frequency | Channel | Frequency | Channel | Frequency

3 5965 MHz 11 6005 MHz 19 6045 MHz 27 6085 MHz
35 6125 MHz 43 6165 MHz 51 6205 MHz 59 6245 MHz
67 6285 MHz © 6325 MHz 83 6365 MHz 91 6405 MHz

6 channels are provided for 802.11ax(HE80), 802.11be(EHT80):
Channel | Frequency | Channel | Frequency | Channel | Frequency | Channel | Frequency

7 5985 MHz 23 6065 MHz 39 6145 MHz 55 6225 MHz
71 6305 MHz 87 6385 MHz

3 channels are provided for 802.11ax(HE160), 802.11be(EHT160):
Channel | Frequency | Channel | Frequency | Channel | Frequency

3 6025 MHz 11 6185 MHz 19 6345 MHz

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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For 6425-6525MHz (U-NII-6 band)
5 channels are provided for 802.11a, 802.11ax(HE20), 802.11be(EHT20):

Report No.: HK2502140540-8E

Channel | Frequency | Channel | Frequency | Channel | Frequency | Channel | Frequency
97 6435 MHz 101 6455 MHz 105 6475 MHz 109 6495 MHz
113 6515 MHz
3 channels are provided for 802.11ax(HE40), 802.11be(EHT40):
Channel | Frequency | Channel | Frequency | Channel | Frequency
99 6445 MHz 107 6485 MHz *115 6525 MHz
2 channels are provided for 802.11ax(HE80), 802.11be(EHT80):
Channel | Frequency | Channel | Frequency
103 6465 MHz *119 6545 MHz
1 channel is provided for 802.11ax(HE160), 802.11be(EHT160):
Channel | Frequency
*111 6505 MHz
results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK
his dc 1t cannont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://w I
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For 6525-6875MHz (U-NII-7 band)
18 channels are provided for 802.11a, 802.11ax(HE20), 802.11be(EHT20):

Channel | Frequency | Channel | Frequency | Channel | Frequency | Channel | Frequency

117 6535 MHz 121 6555 MHz 125 6575 MHz 129 6595 MHz
133 6615 MHz 137 6635 MHz 141 6655 MHz 145 6675 MHz
149 6695 MHz 153 6715 MHz 157 6735 MHz 161 6755 MHz
165 6775 MHz 169 6795 MHz 173 6815 MHz 177 6835 MHz
181 6855 MHz *185 6875 MHz

9 channels are provided for 802.11ax(HE40), 802.11be(EHT40):
Channel | Frequency | Channel | Frequency | Channel | Frequency | Channel | Frequency

123 6565 MHz 131 6605 MHz 139 6645 MHz 147 6685 MHz
155 6725 MHz 163 6765 MHz 171 6805 MHz 179 6845 MHz
*187 6885 MHz

4 channels are provided for 802.11ax(HE80), 802.11be(EHT80):
Channel | Frequency | Channel | Frequency | Channel | Frequency | Channel | Frequency

*119 6545 MHz 135 6625 MHz 151 6705 MHz 167 6785 MHz

\ LY/

2 channels are provided for 802.11ax(HE160), 802.11be(EHT160):
Channel | Frequency | Channel | Frequency

143 6665 MHz *175 6825 MHz

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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For 6875-7125MHz (U-NII-8 band)
12 channels are provided for 802.11a, 802.11ax(HE20), 802.11be(EHT20):

Report No.: HK2502140540-8E

Channel | Frequency | Channel | Frequency | Channel | Frequency | Channel | Frequency
189 6895 MHz 193 6915 MHz 197 6935 MHz 201 6955 MHz
205 6975 MHz 209 6995 MHz 213 7015 MHz 217 7035 MHz
221 7055 MHz 225 7075 MHz 229 7095 MHz 233 7115 MHz

5 channels are provided for 802.11ax(HE40), 802.11be(EHT40):

Channel | Frequency | Channel | Frequency | Channel | Frequency
195 6925 MHz 203 6965 MHz 211 7005 MHz
219 7045 MHz 227 7085 MHz

2 channels are provided for 802.11ax(HE80), 802.11be(EHT80):

Channel | Frequency | Channel | Frequency

199 6945 MHz 215 7025 MHz
1 channel is provided for 802.11ax(HE160), 802.11be(EHT160):
Channel | Frequency

207 6985 MHz

Note: * mean this’s straddle channel.

TEL : +86-755 2302 9901

FAX :

+86-755 2302 9901
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

E-mail : service@cer-mark.com
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2.3 Description of Test Setup

Page 13 of 270
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Operation of EUT during Conducted and Radiation below 1GHz testing:

USB flash
disk

Keyboard

AC Plug—

EUT

Adapter

Display 1/2

Laptop

Earphone

Mouse

Operation of EUT during Radiation Above 1GHz testing:

ACPlug —

EUT

The sample was placed (0.8m below 1GHz, 1.5m above 1GHz) above the ground plane of
3m chamber. Measurements in both horizontal and vertical polarities were performed.
During the test, each emission was maximized by: having the EUT continuously working,
investigated all operating modes, rotated about all 3 axis (X, Y & Z) and considered typical
configuration to obtain worst position, manipulating interconnecting cables, rotating the
turntable, varying antenna height from 1m to 4m in both horizontal and vertical polarizations.
The emissions worst-case are shown in Test Results of the following pages. The worst case

is X position.

TEL: +86-755 2302 9901 FAX : +86-755 2302 9901

E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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2.4 Description of Support Units

The EUT has been tested as an independent unit together with other necessary accessories
or support units. The following support units or accessories were used to form a
representative test configuration during the tests.

Report No.: HK2502140540-8E

Item | Equipment |Trade Mark| Model/Type No. Specification Remark
1 MINI PC N/A X1-370 N/A EUT
Input: 100-240V, 50/60Hz,
DSA-120PEFG-193 2.0A
2 Adapter N/A 190632 Output: +19.0V, 6.327, | AAccessory
120.08W
3 Power line N/A N/A Length:1.2m Accessory
Input: DC 20V, 2.25~3.25A .
4 Laptop Lenovo TPOO096A Output: 5VDC, 0.5A Peripheral
5 Display 1 AOC 280LM00004 N/A Peripheral
6 Display 2 PHILIPS 279E1 N/A Peripheral
7 Keyboard N/A N/A N/A Peripheral
8 Mouse N/A N/A N/A Peripheral
9 Earphone N/A N/A N/A Peripheral
10 USB flash disk N/A N/A N/A Peripheral
Note:

1. All the equipment/cables were placed in the worst-case configuration to maximize the emission during the test.

2. Grounding was established in accordance with the manufacturer’s requirements and conditions for the intended use.
3. For conducted measurements (Output Power, 26db Bandwidth and 99% Occupied Bandwidth, Power Spectral Density,
Spurious Emissions), the antenna of EUT is connected to the test equipment via temporary antenna connector, the
antenna connector is soldered on the antenna port of EUT, and the temporary antenna connector is listed in the Test
Instruments.

TEL : +86-755 2302 9901

FAX :
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

+86-755 2302 9901

E-mail : service@cer-mark.com
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3. General Information
3.1 Test Environment and Mode

Operating Environment:

Temperature: 25.0 °C
Humidity: 56 % RH
Atmospheric Pressure: 1010 mbar
Test Mode:
Engineering Mode: Keep the EUT in continuous trgnsmitting
by select channel and modulations

We have verified the construction and function in typical operation. All the test modes
were carried out with the EUT in transmitting operation, which was shown in this test
report and defined as follows:

Per-scan all kind of data rate in lowest channel, and found the follow list which it
was worst case.

Mode Data rate
802.11a 6 Mbps
802.11ax(HE20)/be(EHT20) MCSO0
802.11ax(HE40)/be(EHT40) MCSO0
802.11ax(HE80)/be(EHT80) MCSO0
802.11ax(HE160)/be(EHT 160) MCSO0
Final Test Mode:
Operation mode: ngp the EUT in continuous transmitting
with modulation

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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3. Mode Test Duty Cycle
ANT.1:

Mode

Duty Cycle

802.11a

0.97

802.11ax (HE20)

0.97

802.11ax (HE40)

0.97

802.11ax (HE80)

0.97

802.11ax (HE160

0.97

0.97

)
802.11be(EHT20)
802.11be(EHT40)

0.97

802.11be(EHT80)

0.97

802.11be(EHT160)

0.97

Test plots as follows:
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#VBW 50 MHz Sweep 10.13 ms (8000 pts)|

KR MODE TRC SCL i FUNCTION | FUNCTIONWIDTH| __FUNCTION VALUE =

X
[t] 6.660 ms| -30.24 dBm
m;

sTaTus|

802.11be(EHT80)

SE! il A
Trig Delay-2.000ms  #Avg Type: RMS Frequency
O Fast —» Trig: Video
Foanou _#Atten: 30

Ref Offset 15.12 dB
Ref 20.00 dBm
CenterFreq|
5.965000000 GHz

StartFreq
5965000000 GHz|

Ceﬁter 5.965000000 GHz
Res BW 8 MHz #VBW 50 MHz

FUNCTION | FUNCTION WIDTH

1 nm 11BAdBm
_

STATUS

= oot
7L I s y YT
Center Freq "5.985000000 GHz Trig Delay-2000ms  #Avg Type: RS
= Trig: Video
IFGam Low #Atten: 30 dB

Ref Offset 15.12 dB
Ref 20.00 dBm
Center Freq|
5.985000000 GHz

StartFreq
5.985000000 GHz|

Ceﬁter 5.985000000 GHz
Res BW 8 MHz #VBW 50 MHz

R MODE TRC. SCL FURCTION
g N 1 0¢] 4460 ms| 1 54 dBm

2 [ a1 1] ¢t]
JNEENEY 40, 1s aa

Sweep 10.13 ms (8000 pts)
Auto

FUNCTIONWIDTH ___ FUNCTION VALUE

T_Aaoor
Trig Delay-2.000ms  #Avg Type: RMS Frequency

tFast ~»- Trig: Video
IFGainLow #Atten: 30 dB

Ref Offset 15.03 dB
Ref 20.00 dBm

Center 6.025000000 GHz

#VBW 50 MHz

FUNCTION | FUNCTION WIDTH ;uxz TON VAL
2630ms|

390 ms|(A)

STATLS

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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ANT.2:

Mode Duty Cycle

802.11a 0.97
802.11ax (HE20) 0.96
802.11ax (HE40) 0.97
802.11ax (HE80) 0.97
802.11ax (HE160) 0.97
802.11be(EHT20) 0.96
802.11be(EHT40) 0.96
802.11be(EHT80) 0.97
802.11be(EHT160) 0.96

Test plots as follows:

802.11a 802.11ax(HE20)

954 =]
[_sensent y O

] R 2 -
Center Freq 5.955000000 GHz Trig Delay-2000ms  #Avg Type: RMS. —wz Frequency
PR0: Trig: Video T

:Fast —b- el
IFGain:Low __#Atten: 30 B o A3

[ Kepiht Spectum Anslyzer - Swept S
i R CEE

; 0 [ Aaien
Center Freq 5.955000000 GHz Trig Delay-2000ms  #Avg Type: RMS
PNO: Fast ~»- 11ig: Video
IFGainLow __#Atten: 30 dB

Ref Offset 16.12 dB.
Ref 20.00 dBm

" AMKkr3 1.450 ms|
Ref Offset 15.12 dB 39.62 dB]

Center Freq|
5.955000000 GHz

CenterFreq|
5.955000000 GHz

StartFreq
5955000000 GHz|

StartFreq
5955000000 GHz|

Center 5.955000000 GHz Span 0 Hz

Center 5.955000000 GHz Span 0 Hz|
#VBW 50 MHz Sweep 10.13 ms (8000 pts)

#VBW 50 MHz Sweep 10.13 ms (8000 pts)

FUNCTION | FUNCTIONWIDTH | ___FUNCTION VALUE = KR WODE TRC) SCL X Y FUNCTION | FUNCTION WIDTH|___FUNCTION VALUE

g N 1 0¢] 8.620 ms! -27.51dBm
A A1 [t ]A)  13%0ms[(A) X
Sl A1 [ 1450 ms|

sc: STaTUS.

[ Keysight Spectrum Analyzr - Swept SA

[ KeysightSpectrum Analyzer - Swept SA

i RL R [s0a A I AATGH o
Center Freq 5.985000000 GHz Trig Delay-2000ms  #Avg Type: RMS
PNO: Fast ~»- 11ig: Video
IFGainiow _#Atten: 30 dB

s TS ARG O
Center Freq 5.965000000 GHz Trig Del Oms  #Avg Type: RMS
DNO"Fast —r Trig: Video
IFGainiLow _#Atten: 30 dB

Ref Offset 15.12 dB.

Ref Offset 15.12 dB
Ref 20.00 dBm

Ref 20.00 dBm

CenterFreq|
5000000 GHz|

Center 5.985000000 GHz
Res BW 8 MHz

KR, WODE TRC) SCL X Y FUNCTION | FURCTION WIDTH
8,660 ms| 12.09 dBm

-
e —=———
Ss== s

- :

Center 5.965000000 GHz
Res BW 8 MHz

FUNCTION | FUNCTIONWIDTH | FUNCTION VALUE =
|

X Y
| 6260ms| _ 1213dBm|

. R ——
(8) 1440 ms[(A) 381048

STATUS. STATUS

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11ax(HE160)

802.11be(EHT20)

[ KepightSpectrum Anclyzer - Swept A
0L RE_ 509 AC T [ AAionor
Center Freq 6.025000000 GHz Trig Delay-2.000ms  #Avg Type: RMS
PNO: Fast —»- 17ig: Video

IFGainiLow _#Atten: 30 dB

Ref Offset 15.03 dB.
$ha0.00

[ KeysightSpectrum Analyzer - Swept SA
i AL A

Frequency

Ref Offset 15.12 dB.
Ref 20.00 dBm

W 5o i
Center Freq 5.955000000 GHz
3

I

SENSEN
Trig Delay-2.000 ms Frequency
ig: Video

Center 5.955000000 GHz
Res BW 8 MHz

FUNCTION WiDTH - KR, WODE TRC) SCL

:
: —
e ———
R sSsSs
=_=——

Span0
#VBW 50 MHz Sweep 10.13 ms (8000 pts)

FUNCTION FUNCTION | FUNCTION WIDTH|__ FUNCTION VALUE

A) 1.400 ms |(A) -3.46 dB
A) 1.450 ms|(A) 48.65dB|

STATLS STATUS

S

Frequency

[ KeysightSpectrum Analyzr - Swept SA. [ KeysightSpectrum Analyer - Swept &
i AL % [s00 AC i "L »

R [s50a AC

Center Freq 5.985000000 GHz
PNO:
F

i [__AAIGN O
Trig Delay-2000ms _ #Avg Type: RS
Trig: Video
#Atten: 30 dB

[ T AATGNOFF [
Trig Delay-2000ms _ #Avg Type: RMS
stor Trig: Video
#Atten: 30 dB

Frequency

Center Freq 5.965000000 GHz
PNO: Fast ——
Foalnion

Ref Offset 15.12 dB.

i dBic Ref 20.00 dBm

Center 5.985000000 GHz

KR HODE TRC SCL X Y FUNCTION

fI N [1[¢]  7490ms] -28.04 dBm
PY A1 1 [t [(A) 1.400 ms|(A) -3.55 dB! | S
A1 [ 1 t]a) 1450 ms[(A) 40.95dB | B
| R

FURCTIONWIDTH ___ FURCTION VALUE =

FUNCTION

FUNCTION WIDTH ___ FUNCTION VALUE

Frequency

Trig Delay-2.000ms  #Avg Type:
PNO: Fast ~+= Trig: Video

IFGain:Low __#Atten: 30 dB

Ref Offset 15.03 dB
Ref 20.00 dBm

Center Freq|
6025000000 GHz|

StartFreq|
6025000000 GHz|

Ceﬁ(er 6.025000000 GHz
#VBW 50 MHz

FUNCTION | FUNCTION WIDTH | ___FUNCTION'

Y
-31.08 dBm

[ 3520ms]
| 13%0ms[(A)  4221dB)|
A) ms|(A) 4337d8

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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4. Test Results and Measurement Data
4.1 Conducted Emission

4.1.1 Test Specification

Test Requirement: FCC Part15 C Section 15.207

Test Method: ANSI C63.10:2013

Frequency Range: 150 kHz to 30 MHz

Receiver setup: RBW=9 kHz, VBW=30 kHz, Sweep time=auto

Frequency range Limit (dBuV)

(MHz) Quasi-peak Average

Limits: 0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

Reference Plane

40cm

E.U.T _‘AC power[ 80cm LISN
Test Setup: [Filter |— AC power

Test table/Insulation plane

EMI
Remanc Receiver
EUT Fguinment Under Tast

LIS Line Impadence Stabiization Nefwork

Test table height=0.8mr

/M T R\

Test Mode: Tx Mode

1. The E.U.T and simulators are connected to the main
power through a line impedance stabilization network
(L.I.S.N.). This provides a 500hm/50uH coupling
impedance for the measuring equipment.

2. The peripheral devices are also connected to the main
power through a LISN that provides a 50ohm/50uH
coupling impedance with 50ohm termination. (Please
refer to the block diagram of the test setup and
photographs).

3. Both sides of A.C. line are checked for maximum
conducted interference. In order to find the maximum
emission, the relative positions of equipment and all of
the interface cables must be changed according to
ANSI C63.10: 2013 on conducted measurement.

Test Result: Pass

Test Procedure:

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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4.1.2 Test Instruments
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Conducted Emission Shielding Room Test Site (843)

Equipment Manufacturer Model Serial Number |Calibration Date | Calibration Due
Receiver R&S ESR HKE-005 Feb. 20, 2024 Feb. 19, 2025
LISN R&S ENV216 HKE-002 Feb. 20, 2024 Feb. 19, 2025
LISN R&S ENV216 HKE-059 Feb. 20, 2024 Feb. 19, 2025
(gﬁaaz’f;;la'ﬁz) Times | 381806-002 N/A Feb. 20,2024 | Feb. 19, 2025
EMI Test Software Tonscend ngzé%E HKE-081 N/A N/A
10dB Attenuator | Schwarzbeck | VTSD9561F HKE-153 Feb. 20, 2024 Feb. 19, 2025

Note: The calibration interval of the above test instruments is 12 months and the calibrations are traceable to

international system unit (SI).

Conducted Emission Shielding Room Test Site (843)

Equipment Manufacturer Model Serial Number |Calibration Date | Calibration Due
Receiver R&S ESR HKE-005 Feb. 19, 2025 Feb. 18, 2026
LISN R&S ENV216 HKE-002 Feb. 19, 2025 Feb. 18, 2026
LISN R&S ENV216 HKE-059 Feb. 19, 2025 Feb. 18, 2026
(gﬁai’f;;la'ﬁz) Times | 381806-002 N/A Feb. 19,2025 | Feb. 18, 2026
EMI Test Software Tonscend ngzé%E HKE-081 N/A N/A
10dB Attenuator | Schwarzbeck | VTSD9561F HKE-153 Feb. 19, 2025 Feb. 18, 2026

Note: The calibration interval of the above test instruments is 12 months and the calibrations are traceable to

international system unit (Sl).

TEL : +86-755 2302 9901

FAX :

+86-755 2302 9901

E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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4.1.3 Test Data

Test Specification: Line

Level[dBuV]

Page 22 of 270

FCC PART 15 C CLASS B(L)

Report No.: HK2502140540-8E

130
120

110

100

20

80
70

60

504

¥ T

30

201A ﬂw

10

1%0k

— QP Limit

o QP Detector

—— AV Limit
#* AV Detector

™

—PK

Frequency[Hz]

— AV

30M

1 0.1500 48.12 19.83 66.00 17.88 26.29 PK L
2 0.3120 43.10 19.85 59.92 16.82 21.25 PK L
3 0.6315 39.51 10.86 56.00 16.49 17.65 PK L
4 1.1760 38.78 19.90 56.00 17.22 16.88 PK L
5 2.5260 37.83 20.02 56.00 18.17 15.81 PK L
6 16.0215 40.23 19.82 60.00 19.77 18.41 PK L

Remark: Margin = Limit — Level
Correction factor = Cable lose + ISN insertion loss
Level=Test receiver reading + correction factor

The results shown in this test report refer only to the sample(s

this document cannont be reproduced except in full with our prior written permission. The more details and the

TEL : +86-755 2302 9901

FAX :

+86-755 2302 9901

sted unless otherwise stated and the sample(s) are

E-mail : service@cer-mark.com

retained for 30 days only. The document is iss

ithenticity of the report will be confirmed at http:/

Ww.Cer-mark.com.

Add: 1-2F,, Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
D U TBPBPEBPBDBDRBRHSH™®™FRF
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O

Test Specification: Neutral

130
120
110
100
20
80
70
60
50

40\_1/\/ V-V“A 3 4 5 aab

30 i T ) .

20 \A/\\\J\’\'JM. "’\«V\u ) Hﬂl \.LL‘.U‘\A!'\A A L ‘1‘.'“7"““ A A ' _‘_m

FCC PART 15 C CLASS B (N)

Level[dBpVv]

10

1%0k ™M 10M 30M
Frequency[Hz]

—— QP Limit —— AV Limit —PK — AV

o QP Detector  # AV Detector

1 0.2040 51.08 19.73 63.45 12.37 31.35 PK N B
2 0.3480 45.79 19.72 59.01 13.22 26.07 PK N |:
3 0.6405 40.67 19.74 56.00 15.33 20.93 PK N "
4 1.3290 39.95 19.79 56.00 16.05 20.16 PK N -
5 2.6565 37.44 19.91 56.00 18.56 17.53 PK N

6 14.5590 39.77 19.79 60.00 20.23 19.98 PK N

Remark: Margin = Limit — Level
Correction factor = Cable lose + ISN insertion loss
Level=Test receiver reading + correction factor

The results shown in this test report refer only to the sample(s sted unless otherwise stated and the sample(s) are retained for 30 days only. The document is iss
I b J

this document cannont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.com.

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F,, Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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4.2 Maximum Conducted Output Power

4.2.1 Test Specification

Test Requirement: FCC Part15 E Section 15.407(a)

KDB789033 D02 General UNII Test Procedures New
Rules v02.r01 Section E

Frequency Band
(MHz)

Limit: 5955-6415,
6435-6525,
6525-6875,
6875-7115

Test Setup: = “

RF automatic contral it EUT

Test Method:

Limit

250mwW

Test Mode: Transmitting mode with modulation

1. The testing follows the Measurement Procedure of
KDB789033 D02 General UNII Test Procedures New
Rules v02r01 Section E, 3, a

2. The RF output of EUT was connected to the RF
automatic control unit by RF cable. The path loss was
compensated to the results for each measurement.

3. Set to the maximum power setting and enable the
EUT transmit continuously.

4. Measure the conducted output power and record the
results in the test report.

Test Procedure:

Test Result: PASS
Conducted output power= measurement power
Remark: +10log(1/x) X is duty cycle=1, so 10log(1/1)=0

Conducted output power= measurement power

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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4.2.2 Test Instruments
RF Test Room
Equipment Manufacturer Model Serial Number |Calibration Date | Calibration Due
Spectrum analyzer Agilent N9020A HKE-025 Feb. 20, 2024 Feb. 19, 2025
Power meter Agilent E4419B HKE-085 Feb. 20, 2024 Feb. 19, 2025
Power Sensor Agilent E9300A HKE-086 Feb. 20, 2024 Feb. 19, 2025
RF cable Times 1-40G HKE-034 Feb. 20, 2024 Feb. 19, 2025
RF automatic Tonscend | JS0806-2 HKE-060 Feb. 20,2024 | Feb. 19, 2025
control unit
JS1120-3
RF Test Software Tonscend Version HKE-083 N/A N/A
3.5.39

Note: The calibration interval of the above test instruments is 12 months and the calibrations are traceable to

international system unit (Sl).

RF Test Room
Equipment Manufacturer Model Serial Number |Calibration Date | Calibration Due
Spectrum analyzer Agilent N9020A HKE-025 Feb. 19, 2025 Feb. 18, 2026
Power meter Agilent E4419B HKE-085 Feb. 19, 2025 Feb. 18, 2026
Power Sensor Agilent E9300A HKE-086 Feb. 19, 2025 Feb. 18, 2026
RF cable Times 1-40G HKE-034 Feb. 19, 2025 Feb. 18, 2026
RF automatic Tonscend | JS0806-2 HKE-060 Feb. 19,2025 | Feb. 18, 2026
control unit
JS1120-3
RF Test Software Tonscend Version HKE-083 N/A N/A
3.5.39

Note: The calibration interval of the above test instruments is 12 months and the calibrations are traceable to

international system unit (SI).

TEL : +86-755 2302 9901 FAX :

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

+86-755 2302 9901 E-mail : service@cer-mark.com
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4.2.3 Test Data
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802.11a
Maximum Conducted Output Power (dBm)
Test | Frequency Limit
channel (MHz) Ant 1 Ant2 | (dBm) Result
Antenn | Antenn | Ant. 1 Ant. 2
aport1|aport2| gain %d:3$nF; gain %d:3$nF;
1 5955 9.34 8.73 3.02 12.36 3.37 12.10 24 PASS
45 6175 8.03 9.54 3.02 11.05 3.37 12.91 24 PASS
93 6415 9.27 9.09 3.02 12.29 3.37 12.46 24 PASS
97 6435 8.59 9.56 3.02 11.61 3.37 12.93 24 PASS
105 6475 8.25 9.51 3.02 11.27 3.37 12.88 24 PASS
113 6515 8.76 9.74 3.02 11.78 3.37 13.11 24 PASS
117 6535 8.56 9.68 3.02 11.58 3.37 13.05 24 PASS
153 6715 8.34 8.80 3.02 11.36 3.37 1217 24 PASS
181 6855 7.98 7.32 3.02 11.00 3.37 10.69 24 PASS
185 6875 7.65 7.57 3.02 10.67 3.37 10.94 24 PASS
213 7015 8.90 8.43 3.02 11.92 3.37 11.80 24 PASS
233 7115 10.27 9.53 3.02 13.29 3.37 12.90 24 PASS
802.11ax (HE20)
Maximum Conducted Output Maximum E.|.R.P (dBm)
Test Frequency FEE Gl Limit Result
channel (MHz) Antenna | Antenna MIMO Ant: 1 I?FH:’ Ant: 2 EA|n:q2p MIMO (dBm)
port 1 port 2 gain (dBm) gain (dBm)

1 5955 9.57 10.18 | 1290 | 3.02 | 12.59 | 3.37 | 13.55 | 16.11 24 PASS
45 6175 8.24 9.92 1217 | 3.02 | 11.26 | 3.37 | 13.29 | 15.40 24 PASS
93 6415 9.60 8.94 12.29 | 3.02 | 12.62 | 3.37 | 12.31 | 15.48 24 PASS
97 6435 9.27 9.45 12.37 | 3.02 | 12.29 | 3.37 | 12.82 | 15.57 24 PASS
105 6475 8.93 9.64 12.31| 3.02 | 11.95 | 3.37 | 13.01 | 15.52 24 PASS
113 6515 9.08 9.94 1254 | 3.02 | 1210 | 3.37 | 13.31 | 15.76 24 PASS
117 6535 9.00 9.75 12.40 | 3.02 | 12.02 | 3.37 | 13.12 | 15.62 24 PASS
153 6715 8.85 7.39 1119 | 3.02 | 11.87 | 3.37 | 10.76 | 14.36 24 PASS
181 6855 7.77 7.82 10.81 | 3.02 | 10.79 | 3.37 | 11.19 | 14.00 24 PASS
185 6875 8.17 8.08 11.14 | 3.02 | 11.19 | 3.37 | 11.45 | 14.33 24 PASS
213 7015 8.72 8.71 11.73 | 3.02 | 11.74 | 3.37 | 12.08 | 14.92 24 PASS
233 7115 9.88 9.88 12.89 | 3.02 | 12.90 | 3.37 | 13.25 | 16.09 24 PASS

TEL : +86-755 2302 9901 FAX :
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

+86-755 2302 9901

E-mail : service@cer-mark.com
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Maximum Conducted Output Maximum E.I.R.P (dBm)
Test | Frequency PRIl Limit Result
channel (MH2) Antenna | Antenna MIMO Ant: 1 I?In:;P Ant: 2 I?Inf?zP MIMO (dBm)
port 1 port 2 gain (dBm) gain (dBm)

3 5965 9.48 9.48 1249 | 3.02 | 12,50 | 3.37 | 12.85| 15.69 24 PASS
43 6165 8.66 8.37 11.53 | 3.02 | 11.68 | 3.37 | 11.74 | 14.72 24 PASS
91 6405 8.87 8.50 11.70 | 3.02 | 11.89 | 3.37 | 11.87 | 14.89 24 PASS
99 6445 7.54 8.85 11.25 | 3.02 | 1056 | 3.37 | 12.22 | 14.48 24 PASS
107 6485 8.20 8.80 1152 | 3.02 | 11.22 | 3.37 | 1217 | 14.73 24 PASS
115 6525 8.86 9.41 1215 | 3.02 | 11.88 | 3.37 | 12.78 | 15.36 24 PASS
123 6565 9.03 8.90 11.98 | 3.02 | 12.05 | 3.37 | 12.27 | 15.17 24 PASS
155 6725 8.47 8.07 11.28 | 3.02 | 1149 | 3.37 | 11.44 | 14.48 24 PASS
179 6845 7.76 7.39 10.59 | 3.02 | 10.78 | 3.37 | 10.76 | 13.78 24 PASS
187 6885 9.65 7.76 11.82 | 3.02 | 12.67 | 3.37 | 11.13 | 14.98 24 PASS
211 7005 11.31 7.26 12.75 | 3.02 | 14.33 | 3.37 | 10.63 | 15.87 24 PASS
227 7085 10.93 9.13 13.13 | 3.02 | 13.95 | 3.37 | 12,50 | 16.30 24 PASS

802.11ax (HES80)
Maximum Conducted Output Maximum E.I.R.P (dBm)

Test Frequency PRIl Limit Result

channel (MHz) Antenna | Antenna MIMO Ant: 1 EAPH:’ Ant: 2 I?In:QZP MIMO (dBm)
port 1 port 2 gain (dBm) gain (dBm)

7 5985 9.90 9.33 1263 | 3.02 | 12.92 | 3.37 | 12.70 | 15.82 | 24 PASS
39 6145 9.03 8.89 11.97 | 3.02 | 12.05 | 3.37 | 12.26 | 1517 | 24 PASS
87 6385 9.46 8.91 12.20 | 3.02 | 1248 | 3.37 | 1228 | 1539 | 24 PASS
103 6465 8.77 9.63 12.23 | 3.02 | 11.79 | 3.37 | 13.00 | 1545 | 24 PASS
119 6545 9.03 9.49 12.28 | 3.02 | 12.05 | 3.37 | 12.86 | 15.48 | 24 PASS
135 6625 9.99 8.47 12.31 | 3.02 | 13.01 | 3.37 | 11.84 | 1547 | 24 PASS
151 6705 9.86 9.29 1259 | 3.02 | 12.88 | 3.37 | 12.66 | 15.78 | 24 PASS
167 6785 8.59 8.69 1165 | 3.02 | 11.61 | 3.37 | 12.06 | 14.85 | 24 PASS
183 6865 8.83 7.05 11.04 | 3.02 | 11.85 | 3.37 | 1042 | 14.20 | 24 PASS
199 6945 10.70 8.43 12.72 | 3.02 | 13.72 | 3.37 | 11.80 | 1588 | 24 PASS
215 7025 10.46 7.94 12.39 | 3.02 | 1348 | 3.37 | 11.31 | 1554 | 24 PASS

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11ax (HE160)

Maximum Conducted Output Maximum E.|.R.P (dBm)
Test | Frequency PRIl Limit Result
channel (MH2) Antenna | Antenna MIMO Ant: 1 EAPE:D Ant: 2 EAlnt?zP MIMO (dBm)
port 1 port 2 gain (dBm) gain (dBm)

15 6025 8.13 1042 | 1243 | 3.02 | 1115 | 3.37 | 13.79 | 1568 | 24 | PASS
47 6185 8.65 8.24 1146 | 3.02 | 11.67 | 3.37 | 11.61 | 1465 | 24 |PASS
79 6345 7.12 8.53 10.89 | 3.02 | 10.14 | 3.37 | 11.90 | 1412 | 24 | PASS
111 6505 8.69 8.26 1149 | 3.02 | 11.71 | 3.37 | 11.63 | 1468 | 24 | PASS
143 6665 7.70 7.46 10.59 | 3.02 | 10.72 | 3.37 | 10.83 | 13.79 | 24 | PASS
175 6825 8.58 7.68 1116 | 3.02 | 11.60 | 3.37 | 11.05 | 14.34 | 24 | PASS
207 6985 7.59 8.47 11.06 | 3.02 | 10.61 | 3.37 | 11.84 | 1428 | 24 | PASS

802.11be(EHT20)
Maximum Conducted Output Maximum E.|.R.P (dBm)
Test | Frequency Power (dBm) Limit Result
channel (MHz) Antenna | Antenna MIMO Ant_. 1 é‘lngp Ant_. 2 é\mazp MIMO (dBm)
port 1 port 2 gain (dBm) gain (dBm)

1 5955 8.82 10.70 | 12.87 | 3.02 | 11.84 | 3.37 | 14.07 | 16.11 24 | PASS
45 6175 7.38 8.14 10.79 | 3.02 | 1040 | 3.37 | 11.51 | 14.00 | 24 | PASS
93 6415 8.28 8.37 11.34 | 3.02 | 11.30 | 3.37 | 11.74 | 1454 | 24 | PASS
97 6435 8.00 7.23 10.64 | 3.02 | 11.02 | 3.37 | 10.60 | 13.83 | 24 | PASS
105 6475 7.93 7.48 10.72 | 3.02 | 10.95| 3.37 | 10.85|13.91| 24 |PASS
113 6515 7.24 7.33 10.30 | 3.02 | 10.26 | 3.37 | 10.70 | 13.50 | 24 | PASS
117 6535 7.01 7.31 10.17 | 3.02 | 10.03 | 3.37 | 10.68 | 13.38 | 24 | PASS
153 6715 7.53 7.83 10.69 | 3.02 | 10.55| 3.37 | 11.20 | 13.90 | 24 | PASS
181 6855 8.53 7.98 11.27 | 3.02 | 1155 | 3.37 | 11.35 | 14.46 | 24 | PASS
185 6875 7.89 7.26 10.60 | 3.02 | 10.91 | 3.37 | 10.63 | 13.78 | 24 | PASS
213 7015 8.13 8.54 11.35| 3.02 | 1115 | 3.37 | 1191 | 1456 | 24 | PASS
233 7115 7.85 7.84 10.86 | 3.02 | 10.87 | 3.37 | 11.21 | 14.05 | 24 | PASS

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11be(EHT40)

Maximum Conducted Output Maximum E.I.R.P (dBm)
Test | Frequency PRIl Limit Result
channel (MH2) Antenna | Antenna MIMO Ant: 1 I?In:;P Ant: 2 I?Inf?zP MIMO (dBm)
port 1 port 2 gain (dBm) gain (dBm)
3 5965 7.56 9.71 11.78 | 3.02 | 10.58 | 3.37 | 13.08 | 15.02 24 PASS
43 6165 7.51 7.54 10.54 | 3.02 | 10.53 | 3.37 | 10.91 | 13.73 24 PASS
91 6405 8.56 7.78 11.20 | 3.02 | 11.58 | 3.37 | 11.15 | 14.38 24 PASS
99 6445 7.95 8.36 11.17 | 3.02 | 1097 | 3.37 | 11.73 | 14.38 24 PASS
107 6485 7.96 7.67 10.83 | 3.02 | 10.98 | 3.37 | 11.04 | 14.02 24 PASS
115 6525 8.48 7.35 1096 | 3.02 | 11.50 | 3.37 | 10.72 | 14.14 24 PASS
123 6565 7.20 8.73 11.04 | 3.02 | 10.22 | 3.37 | 12.10 | 14.27 24 PASS
155 6725 717 7.73 1047 | 3.02 | 10.19 | 3.37 | 11.10 | 13.68 24 PASS
179 6845 8.20 7.29 10.78 | 3.02 | 11.22 | 3.37 | 10.66 | 13.96 24 PASS
187 6885 7.54 8.17 10.88 | 3.02 | 10.56 | 3.37 | 11.54 | 14.09 24 PASS
211 7005 7.59 8.30 1097 | 3.02 | 10.61 | 3.37 | 11.67 | 14.18 24 PASS
227 7085 8.65 8.78 11.73 | 3.02 | 11.67 | 3.37 | 12.15| 14.93 24 PASS
802.11be(EHT80) N
Maximum Conducted Output Maximum E.|.R.P (dBm) i%
Test Frequency PRIl Limit Result I:L
channel (MHz) Antenna | Antenna MIMO Ant: 1 EAPE:D Ant: 2 I?Inf?zP MIMO (dBm) }
port 1 port 2 gain (dBm) gain (dBm) v
7 5985 7.61 9.24 11.51 | 3.02 | 10.63 | 3.37 | 12.61 | 14.74 | 24 PASS
39 6145 8.18 7.77 10.99 | 3.02 | 11.20 | 3.37 | 11.14 | 1418 | 24 PASS
87 6385 7.21 7.87 10.56 | 3.02 | 10.23 | 3.37 | 11.24 | 13.77 | 24 PASS
103 6465 8.33 8.00 11.18 | 3.02 | 11.35 | 3.37 | 11.37 | 14.37 | 24 PASS
119 6545 8.01 719 10.63 | 3.02 | 11.03 | 3.37 | 10.56 | 13.81 24 PASS
135 6625 7.80 7.68 10.75 | 3.02 | 10.82 | 3.37 | 11.05 | 13.95 | 24 PASS
151 6705 8.04 8.26 11.16 | 3.02 | 11.06 | 3.37 | 11.63 | 14.36 | 24 PASS
167 6785 7.31 8.20 10.79 | 3.02 | 10.33 | 3.37 | 11.57 | 14.00 | 24 PASS
183 6865 7.42 7.09 10.27 | 3.02 | 1044 | 3.37 | 10.46 | 13.46 | 24 PASS
199 6945 8.85 7.80 11.37 | 3.02 | 11.87 | 3.37 | 11.17 | 1454 | 24 PASS
215 7025 9.78 7.69 11.87 | 3.02 | 12.80 | 3.37 | 11.06 | 15.03 | 24 PASS

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11be(EHT160)
Maximum Conducted Output Maximum E.I.R.P (dBm)
Power (dBm) .
Test | Frequency Limit Result
channel (MHz) Ant Ant Ant. 1 Ant 1 Ant. 2 Ant 2 (dBm)
ot | oorta | MiMo £ HIELRP | F S ELRP| MIMO
P P 9 (dBm) | 9 (dBm)
15 6025 9.95 9.75 12.86 | 3.02 | 12.97 | 3.37 | 13.12 | 16.06 | 24 | PASS
47 6185 8.84 8.16 1152 | 3.02 | 11.86 | 3.37 | 11.53 | 14.71| 24 | PASS
79 6345 11.74 7.20 13.05 | 3.02 | 14.76 | 3.37 | 10.57 | 16.16 | 24 | PASS
111 6505 12.40 7.27 13.56 | 3.02 | 1542 | 3.37 | 10.64 | 16.67 | 24 | PASS
143 6665 12.86 8.37 1418 | 3.02 | 15.88 | 3.37 | 11.74 | 17.30 | 24 | PASS
175 6825 10.25 7.21 12.00 | 3.02 | 13.27 | 3.37 | 10.58 | 15.14 | 24 | PASS
207 6985 13.47 7.99 1455 | 3.02 | 1649 | 3.37 | 11.36 | 17.65| 24 | PASS
results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK
this document cannont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.com

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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4.3 6dB Emission Bandwidth

4.3.1 Test Specification

Test Requirement: FCC CFR47 Part 15 Section 15.407(e)

KDB789033 D02 General UNII Test Procedures New
Rules v01r04 Section C

Test Method:

Limit: >500kHz
ole O
Test Setup: |
Spectrum Analyzer EUT
Test Mode: Transmitting mode with modulation

1. KDB789033 D02 General UNII Test Procedures New
Rules v02r01 Section C
2. Set to the maximum power setting and enable the
EUT transmit continuously.

3. Make the measurement with the spectrum analyzer's
resolution bandwidth (RBW) = 100 kHz. Set the
Video bandwidth (VBW) = 300 kHz. In order to make
an accurate measurement. The 6dB bandwidth must
be greater than 500 kHz.

4. Measure and record the results in the test report.

Test Procedure:

Test Result: N/A
4.3.2 Test Instruments
RF Test Room
. Serial Calibration Calibration
Equipment Manufacturer Model Number Date Due
Spectrum analyzer Agilent N9020A HKE-025 Feb. 20, 2024 | Feb. 19, 2025
RF cable Times 1-40G HKE-034 Feb. 20, 2024 | Feb. 19, 2025
RF automatic Tonscend JS0806-2 HKE-060 | Feb. 20, 2024 | Feb. 19, 2025
control unit
RF Test Software | Tonscend J51120-3 HKE-083 N/A N/A
Version 3.5.39

Note: The calibration interval of the above test instruments is 12 months and the calibrations are traceable to

international system unit (Sl).

TEL : +86-755 2302 9901 FAX :
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

+86-755 2302 9901 E-mail : service@cer-mark.com
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RF Test Room
. Serial Calibration Calibration

Equipment Manufacturer Model Number Date Due
Spectrum analyzer Agilent N9020A HKE-025 Feb. 19, 2025 | Feb. 18, 2026
RF cable Times 1-40G HKE-034 Feb. 19, 2025 | Feb. 18, 2026
RE-automatic Tonscend JS0806-2 HKE-060 | Feb. 19, 2025 | Feb. 18, 2026

control unit
RF Test Software Tonscend JS.1 1203 HKE-083 N/A N/A
Version 3.5.39

Note: The calibration interval of the above test instruments is 12 months and the calibrations are traceable to

international system unit (Sl).

4.3.3 Test Data

N/A

TEL : +86-755 2302 9901

FAX : +86-755 2302 9901
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

E-mail : service@cer-mark.com
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4.4 26dB Bandwidth and 99% Occupied Bandwidth

4.4.1 Test Specification

Test Requirement: 47 CFR Part 15C Section 15.407 (a)
Test Method: KDB789033 D02 General UNII Test Procedures New
) Rules v02r01 Section C
Limit: No restriction limits
QO O
Test Setup:

Spectrum Analyzer EUT

Test Mode: Transmitting mode with modulation

1. KDB789033 D02 General UNII Test Procedures New
Rules v02r01 Section C
2. Set to the maximum power setting and enable the
EUT transmit continuously.
3. Make the measurement with the spectrum analyzer's
resolution bandwidth RBW = 1% EBW, VBW=3RBW,
In order to make an accurate measurement.
4. Measure and record the results in the test report.

Test Result: PASS

Test Procedure:

4.4.2 Test Instruments

RF Test Room
Equipment Manufacturer Model Serial Number |Calibration Date | Calibration Due
Spectrum analyzer Agilent N9020A HKE-025 Feb. 20, 2024 Feb. 19, 2025
RF cable Times 1-40G HKE-034 Feb. 20, 2024 Feb. 19, 2025
RF automatic Tonscend | JS0806-2 |  HKE-060 Feb. 20, 2024 | Feb. 19, 2025
control unit
JS1120-3
RF Test Software Tonscend Version HKE-083 N/A N/A
3.5.39

Note: The calibration interval of the above test instruments is 12 months and the calibrations are traceable to

international system unit (SI).

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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RF Test Room
Equipment Manufacturer Model Serial Number |Calibration Date | Calibration Due
Spectrum analyzer Agilent N9020A HKE-025 Feb. 19, 2025 Feb. 18, 2026
RF cable Times 1-40G HKE-034 Feb. 19, 2025 Feb. 18, 2026
BF automatic Tonscend | JS0806-2 HKE-060 Feb. 19,2025 | Feb. 18,2026
control unit
JS1120-3
RF Test Software Tonscend Version HKE-083 N/A N/A
3.5.39

Note: The calibration interval of the above test instruments is 12 months and the calibrations are traceable to

international system unit (SI).

TEL : +86-755 2302 9901

FAX : +86-755 2302 9901

E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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4.4.3 Test Data

ANT. 1
26dB 99%
Mode chTaenSr:e| Fr‘("&‘;lezr;cy Bandwidth | Bandwidth Result
(MHz) (MHz)
802.11a 1 5955 18.57 16.422 PASS
802.11a 45 6175 18.53 16.429 PASS
802.11a 93 6415 18.59 16.417 PASS
802.11a 97 6435 18.46 16.411 PASS
802.11a 105 6475 18.46 16.436 PASS
802.11a 113 6515 18.49 16.408 PASS
802.11a 117 6535 18.63 16.411 PASS
802.11a 153 6715 18.54 16.407 PASS
802.11a 181 6855 18.66 16.401 PASS
802.11a 185 6875 18.54 16.382 PASS
802.11a 213 7015 18.58 16.406 PASS
802.11a 233 7115 18.62 16.421 PASS .
802.11ax(HE20) 1 5955 19.96 18.740 PASS '?Q
802.11ax(HE20) 45 6175 20.05 18.782 PASS o
802.11ax(HE20) 93 6415 20.09 18.750 PASS
802.11ax(HE20) 97 6435 19.95 18.761 PASS é
802.11ax(HE20) 105 6475 20.02 18.791 PASS
802.11ax(HE20) 113 6515 20.03 18.759 PASS
802.11ax(HE20) 117 6535 19.98 18.796 PASS
802.11ax(HE20) 153 6715 20.07 18.780 PASS
802.11ax(HE20) 181 6855 20.09 18.784 PASS
802.11ax(HE20) 185 6875 20.12 18.804 PASS
802.11ax(HE20) 213 7015 20.15 18.780 PASS
802.11ax(HE20) 233 7115 20.04 18.821 PASS
802.11ax(HE40) 3 5965 40.00 37.509 PASS
802.11ax(HE40) 43 6165 39.85 37.513 PASS
802.11ax(HE40) 91 6405 39.86 37.501 PASS
802.11ax(HE40) 99 6445 40.00 37.575 PASS
802.11ax(HE40) 107 6485 39.78 37.471 PASS
802.11ax(HE40) 115 6525 39.89 37.588 PASS
802.11ax(HE40) 123 6565 39.87 37.542 PASS
802.11ax(HE40) 155 6725 39.85 37.560 PASS

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11ax(HEA40) 179 6845 39.75 37.570 PASS
802.11ax(HEA40) 187 6885 40.16 37.601 PASS
802.11ax(HEA40) 21 7005 39.67 37.477 PASS
802.11ax(HEA40) 227 7085 39.71 37.497 PASS
802.11ax(HE80) 7 5985 81.20 77.169 PASS
802.11ax(HE80) 39 6145 81.22 76.974 PASS
802.11ax(HE80) 87 6385 81.22 76.946 PASS
802.11ax(HE80) 103 6465 81.21 77.095 PASS
802.11ax(HE80) 119 6545 81.23 77.022 PASS
802.11ax(HE80) 135 6625 81.12 77.109 PASS
802.11ax(HE80) 151 6705 81.21 77.087 PASS
802.11ax(HE80) 167 6785 81.34 77.008 PASS
802.11ax(HE80) 183 6865 81.18 77.038 PASS
802.11ax(HE80) 199 6945 81.09 76.813 PASS
802.11ax(HE80) 215 7025 81.12 76.625 PASS
802.11ax(HE160) 15 6025 165.4 156.11 PASS
802.11ax(HE160) 47 6185 242.2 157.45 PASS
802.11ax(HE160) 79 6345 165.9 156.08 PASS
802.11ax(HE160) 111 6505 166.3 156.71 PASS
802.11ax(HE160) 143 6665 166.0 155.89 PASS
802.11ax(HE160) 175 6825 166.2 156.61 PASS
802.11ax(HE160) 207 6985 165.9 156.07 PASS
802.11be(EHT20) 1 5955 20.06 18.838 PASS
802.11be(EHT20) 45 6175 20.01 18.811 PASS
802.11be(EHT20) 93 6415 20.06 18.875 PASS
802.11be(EHT20) 97 6435 20.03 18.826 PASS
802.11be(EHT20) 105 6475 20.04 18.801 PASS
802.11be(EHT20) 113 6515 19.98 18.772 PASS
802.11be(EHT20) 117 6535 19.99 18.846 PASS
802.11be(EHT20) 153 6715 19.98 18.804 PASS
802.11be(EHT20) 181 6855 20.01 18.812 PASS
802.11be(EHT20) 185 6875 19.99 18.810 PASS
802.11be(EHT20) 213 7015 20.02 18.814 PASS
802.11be(EHT20) 233 7115 19.96 18.786 PASS
802.11be(EHT40) 3 5965 39.74 37.565 PASS
802.11be(EHT40) 43 6165 39.76 37.506 PASS

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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802.11be(EHTA40) 91 6405 39.81 37.615 PASS
802.11be(EHTA40) 99 6445 39.90 37.537 PASS
802.11be(EHTA40) 107 6485 39.97 37.646 PASS
802.11be(EHTA40) 115 6525 39.79 37.487 PASS
802.11be(EHTA40) 123 6565 39.93 37.544 PASS
802.11be(EHT40) 155 6725 40.05 37.607 PASS
802.11be(EHT40) 179 6845 39.90 37.551 PASS
802.11be(EHT40) 187 6885 39.88 37.523 PASS
802.11be(EHT40) 21 7005 39.83 37.550 PASS
802.11be(EHT40) 227 7085 39.90 37.462 PASS
802.11be(EHT80) 7 5985 81.32 77.105 PASS
802.11be(EHT80) 39 6145 81.28 77.113 PASS
802.11be(EHT80) 87 6385 81.34 77.021 PASS
802.11be(EHT80) 103 6465 81.42 77.308 PASS
802.11be(EHT80) 119 6545 81.22 77.009 PASS
802.11be(EHT80) 135 6625 81.27 77.034 PASS
802.11be(EHT80) 151 6705 81.30 76.902 PASS
802.11be(EHT80) 167 6785 81.39 76.946 PASS
802.11be(EHT80) 183 6865 81.13 76.875 PASS
802.11be(EHT80) 199 6945 81.38 76.906 PASS
802.11be(EHT80) 215 7025 81.16 76.828 PASS
802.11be(EHT160) 15 6025 165.5 154.93 PASS
802.11be(EHT160) 47 6185 166.5 157.00 PASS
802.11be(EHT160) 79 6345 166.0 155.33 PASS
802.11be(EHT160) 111 6505 165.7 156.01 PASS
802.11be(EHT160) 143 6665 165.5 155.26 PASS
802.11be(EHT160) 175 6825 166.1 156.50 PASS
802.11be(EHT160) 207 6985 165.4 155.13 PASS

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11a

[ Keysight Spectrum Analyzer - Occupied BW
AL RF

] \C
Center Freq 5.955000000 GHz

#FGain:Low

Ref Offset 16.12 dB
Ref 20.00 dBm

Center 5.955 GHz
H#Res BW 430 kHz

Occupied Bandwidth

[-o[ - ]
MALTGN OFF

Center Freq: 5.655000000 GHz Radio Std: None Frequency

oo Trig: Free Run Avg|Hold: 500/500

#Atten: 30 dB Radio Device: BTS

Mkr1 5.9556 GHZ|
2.8855 dBm|

W‘MWL"WAW_.,‘W 5.955000000 GHz,

s

Span 40 MHz

#VBW 1.3 MHz Sweep 1ms| CRSTCH

Total Power 15.8 dBm

16.422 MHz
Transmit Freq Error -33.786 kHz % of OBW Power 99.00 %
x dB Bandwidth 18.57 MHz xdB -26.00 dB

sTaTUS

5955

[ ¥eysight Spectrum Analyzes - Occupied BW
L

S
SENSEINT] AT OFF

X/ RF AC
Center Freq 6.175000000 GHz

#FGain:Low

Ref Offset 14.74 dB
Ref 20.00 dBm

Center 6.175 GHz
#Res BW 430 kHz

Occupied Bandwidth

Center Freq: 6.175000000 GHz Radio Std: None Frequency

= Trig: FreeRun Avg|Hold: 500500

#Atten: 30 dB Radio Device: BTS

Span 40 MHz
#VBW 1.3 MHz Sweep 1ms|

Total Power 14.7 dBm

16.429 MHz

Transmit Freq Error -23.380 kHz % of OBW Power 99.00 %
x dB Bandwidth 18.53 MHz x dB -26.00 dB

sTaTUs

il L RF AC
Center Freq 6.415000000 GHz

#FGain:Low

Ref Offset 15.14 dB.
Ref 20.00 dBm

Center 6.415 GHz
#Res BW 430 kHz

Occupied Bandwidth

6175

Center Freq: 6.415000000 GHz Radio Std: None Frequency
Trig: FreeRun Avg|Hold: 500500
#Atten: 30dB Radio Device: BTS

Span 40 MHz|

#VBW 1.3 VHz Sweep 1ms, CRSten

Total Power 15.9 dBm

16.417 MHz
Transmit Freq Error -48.990 kHz % of OBW Power 99.00 %
x dB Bandwidth 18.59 MHz xdB -26.00 dB

6415

TEL : +86-755 2302 9901 FAX

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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[ Keysight Specirum Analyzer - Occupied BW [ )
| L RF 5 AC SENSE:INT] MALISN OFF
Center Freq 6.435000000 GHz Center Freq: 6.435000000 GHz Radio Std: None (LY
= Trig: Free Run Avg|Hold: 500/500
#FGainiow  #Atten: 30dB Radio Device: BTS

Mkr1 6.43392 GHZ
RermoodEm 2.1851 dBm

LT —

iCenter 6.435 GHz Span 40 MHz| CF Step
#Res BW 430 kHz #VBW 1.3 MHz sweep 1ms|
Occupied Bandwidth Total Power 15.2 dBm
16.411 MHz
Transmit Freq Error -48.333 kHz % of OBW Power 99.00 %
x dB Bandwidth 18.46 MHz xdB -26.00 dB

se sTaTUS

6435

[ Keysight Spectrum Analyzer - Occupied BW =R
i 3O R AC AN OFF -
Center Freq 6.475000000 GHz Center Freq: 6.475000000 GHz Radio St Frequency
w» Trig: Free Run Avg|Hold: 500/500
#FGainow  #Atten: 30dB Radio Device: BTS

Ref Offset 15,39 dB.
Ref 20.00 dBm

Center 6.475 GHz Span 40 MHz
#Res BW 430 kHz #VBW 1.3 MHz Sweep 1ms|

CF Step

Occupied Bandwidth Total Power 14.9 dBm
16.436 MHz

Transmit Freq Error -39.984 kHz % of OBW Power 99.00 %

x dB Bandwidth 18.46 MHz xdB -26.00 dB

nse sTATUS

6475

Center Freq: 6.515000000 GHz Radio Std: None Frequency
= Trig: FreeRun Avg|Hold: 500500
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 16.43 dB.
Ref 20.00 dBm

Center 6.515 GHz Span 40 MHz CF St
#Res BW 430 kHz #VBW 1.3 MHz Sweep 1ms

Occupied Bandwidth Total Power 15.5 dBm
16.408 MHz

Transmit Freq Error -29.346 kHz % of OBW Power 99.00 %

x dB Bandwidth 18.49 MHz x dB -26.00 dB

se sTaTUs

6515

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China




Page 40 of 270

HUAK TESTING

Report No.: HK2502140540-8E

[-o[ - ]

[ Keysight Spectrum Analyzer - Occupied B,
| L [3 500 A \ALISN OFF

Center Freg 6.535000000 GHz CenterFreq:6.630000000,CHz
Trig: Free Run Avg|Hold: 500/500

—-—
#FGain:Low #Atten: 30 dB

Mkr1

Ref Offset 16.43 dB
Ref 20.00 dBm

Wﬁ\

Center 6.535 GHz

H#Res BW 430 kHz #VBW 1.3 MHz

Occupied Bandwidth
16.411 MHz

Transmit Freq Error -40.579 kHz

x dB Bandwidth 18.63 MHz xdB -26.0

= sTaTUS

Std: None Frequency

Radio Device: BTS

6.53576 GHz

Span 40 MHz

Sweep 1 ms| CRSTCH

Total Power 15.3 dBm

% of OBW Power 99.00 %

0 dB

6535

[~

[ Keysight Spectrum Analyzer - Occupied BW
Kl L RF AC SENSE:INT]| MALTEN OFF

Center Freq 6.715000000 GHz Center Freq: 6715000000 GHz
Trig: Free Run AvglHold: 500/500

—-—
#FGain:Low #Atten: 30 dB

Ref Offset 16.44 dB.
Ref 20.00 dBm

#VBW 1.3 MHz

Occupied Bandwidth Total Power 151

16.407 MHz
45.722 kHz

Transmit Freq Error % of OBW Power 99.

se sTaTUs

Radio Std: None Frequency

Radio Device: BTS

Span 40 MHz,
Sweep 1ms

dBm

00 %

x dB Bandwidth 18.54 MHz xdB -26.00 dB

6715

[ Keysight Spectrum Analyzer - Occupied BW

[-o [ [l

MALISN OFF

i <L R [500 AC
Center Freq 6.855000000 GHz Conter, Fraq: 6.655000000 GH2]
Trig: Free Run ‘AvglHold: 500500

==
#IFGain:Low #Atten: 30 dB

Ref Offset 15.3 dB
Ref 20.00 dBm

Center 6.855 GHz
#Res BW 430 kHz

#VBW 1.3 MHz
Occupied Bandwidth Total Power 14.0
16.401 MHz

Transmit Freq Error -49.658 kHz

nse sTATUS

Radio Std: None Frequency

Radio Device: BTS

Span 40 MHz CFStep
Sweep 1ms 4000000 MHz

dBm

% of OBW Power 99.00 %
x dB Bandwidth 18.66 MHz xdB -26.00 dB

6855

TEL: +86-755 2302 9901 FAX : +86-755 2302 9901

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

E-mail : service@cer-mark.com
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[ ][5 [

Keys\ght Spe:\mm Ana\yzev O::up\ed B

Center Freq 6 875000000 GHz Cen

o Trig: FreeRun
#Atten: 30dB

#FGain:Low

Ref Offset 15.3 dB
Ref 20.00 dBm

Center 6.875 GHz

Occupied Bandwidth

16.382 MHz
Transmit Freq Error
x dB Bandwidth

-39.585 kHz
18.54 MHz xdB

SENE:INT]
ter Freq: 6.675000000 GHz

#VBW 1.3 MHz

Total Power

% of OBW Power

Frequency

Radio Std: None

Avg|Hold: 500500

Radio Device: BTS

Span 40 MHz|
Sweep 1ms| CE Step)

14.3 dBm

99.00 %
-26.00 dB

sTaTUS

6875

#IFGain:Low

Ref Offset 15,47 dB.
Ref 20.00 dBm

Center 7.015 GHz

Occupied Bandwidth
16.406 MHz

-32.955 kHz
18.58 MHz xdB

Transmit Freq Error
x dB Bandwidth

MALISN OFF

Center Freq: 7.015000000 GHz
Trig: Free Run

==
#Atten: 30 dB

#VBW 1.3 MHz

Total Power

Avg|Hold: 5001500

% of OBW Power

Radio Std: None Frequency

Radio Device: BTS

Mkr1 7.01388 GHz
2.7731 dBm|

Span 40 MHz
Sweep 1ms| CE.Step

15.9 dBm

99.00 %
-26.00 dB

sTATUS

7015

[-o[ - ]

ghtSpemumAna\yz O((up\ed B

Center Freq 7 115000000 GHz

#FGain:Low

Ref Offset 16.08 dB
Ref 20.00 dBm

Center 7.115 GHz
H#Res BW 430 kHz

Occupied Bandwidth
16.421 MHz

2 kHz % of OBW Power

Transmit Freq Error -64.31
x dB Bandwidth

Center Freq: 7.115000000 GHz
Trig: Free Run
#Atten: 30 dB

1
Span 40 MHz

#VBW 1.3 MHz

Total Power

18.62 MHz xdB

Avg|Hold: 500/500

MALTGN OFF
Frequency

CenterFreq
7.115000000 GHz,

Radio Device: BTS

Mkr1 7.11348 GHz
3.8975 dBm|

Sweep 1 ms| CRSTCH

17.0 dBm

99.00 %
-26.00 dB

sTaTUS

7115

TEL : +86-755 2302 9901 FAX
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

bt B g B

+86-755 230

29901 E-mail :

service@cer-mark.com
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802.11ax(HE20)

[ ight Spectrum Analyz upied BW. S
AL 3 AC ANTGNOF [~

Center Freq 5955000000 GHz Center Freq: 5.655000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 500500

AFGaintow | #Aten: 2048 Radio Device: BTS
Mkr1 5.95568 GHZ|

Ref Offset 16.12 dB
Ref 20.00 dBm

Center 5.955 GHz Span 40 MHz

#Res BW 430 kHz #VBW 1.3 MHz Sweep 1ms| CF Step

Occupied Bandwidth Total Power 16.8 dBm
18.740 MHz

Transmit Freq Error -28.966 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.96 MHz xdB -26.00 dB

= sTaTUS

[ Keysight Spectrum Anslyzer - Occupied BV o))
| 2L RF AC SENSE:INT] AN OFF [~ = = ~om T~
Center Freq 6.175000000 GHz Center Freq: 6.175000000 GHz Radio Std: None Frequency

= Trig: FreeRun Avg|Hold: 500500
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 14.74 dB
Ref 20.00 dBm

.
R —_

Center 6.175 GHz Span 40 MHz
#Res BW 430 kHz #VBW 1.3 MHz Sweep 1ms

Occupied Bandwidth Total Power 15.5 dBm
18.782 MHz

Transmit Freq Error -32.267 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.05 MHz x dB -26.00 dB

se sTaTUs

T} MATGNOFF [~ o~
6.415000000 GHz Radio Std: None Frequency
o Trig: Free Run Avg|Hold: 500/500
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 15.14 dB.
Ref 20.00 dBm

B e ey

E—

iCenter 6.415 GHz Span 40 MHz|

Res BW 430 kHz #VBW 1.3 MHz Sweep 1ms| CF Step

Occupied Bandwidth Total Power 16.9 dBm
18.750 MHz

Transmit Freq Error -25.842 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.09 MHz xdB -26.00 dB

6415

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China




WAL
. Y HUAK TESTING Page 43 of 270 Report No.: HK2502140540-8E

T2 KeysightSpectnum Analyzer . Occupied BW =
il L RF AC SENSE:INT]| T -
Center Freq 6.435000000 GHz Center Freq: 6.435000000 GHz Radio Std: None Frequency

o Trig: FreeRun Avg|Hold: 500500
#FGainiow  #Atten: 30dB Radio Device: BTS

Ref Offset 15.14 dB.
Ref 20.00 dBm

Center 6.435 GHz Span 40 MHz CF Step
#Res BW 430 kHz #VBW 1.3 MHz Sweep 1ms| P poCiaaTni

Occupied Bandwidth Total Power 16.5 dBm
18.761 MHz

Transmit Freq Error -41.387 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.95 MHz xdB -26.00 dB

se sTaTUS
MALISN OFF

Center Freq: 6.475000000 GHz Radio Std: None Frequency
e Trig: Free Run Avg|Hold: 500/500
#FGain:ow _ #Atten: 30dB Radio Device: BTS

Ref Offset 15,39 dB.
Ref 20.00 dBm

Wﬁ\,w

Center 6.475 GHz Span 40 MHz

Res BW 430 kHz #VBW 1.3 MHz Sweep 1ms| CF Step

Occupied Bandwidth Total Power 16.1 dBm
18.791 MHz

Transmit Freq Error -21.126 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.02 MHz xdB -26.00 dB

6475

ight Spectrum Analyzer - Occupied BW. =
[3 AC \ALISN OFF "
Center Freq 6.515000000 GHz Center Freq: 6.515000000 GHz Radio § Frequency
o Trig: Free Run Avg|Hold: 500/500
#FGainLow  #Atten: 30dB Radio Device: BTS

Ref Offset 16.43 dB
Ref 20.00 dBm

6.515000000 GHz,

[

Center 6.515 GHz Span 40 MHz

#Res BW 430 kHz #VBW 1.3 MHz Sweep 1ms| CF Step

Occupied Bandwidth Total Power 16.3 dBm
18.759 MHz

Transmit Freq Error -61.915 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.03 MHz xdB -26.00 dB

= sTaTUS

6515

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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[ Keysight Spectrum Analyzer - Occupied BW [ )
| L RF AC SENSE:INT] MALISN OFF -
Center Freq 6.535000000 GHz Center Freq: 6.535000000 GHz Radio Std: None (LY

o Trig: FreeRun Avg|Hold: 500500
#FGainiow  #Atten: 30dB Radio Device: BTS

Ref Offset 15.43 dB.
Ref 20.00 dBm

e —

Center 6.535 GHz Span 40 MHz CF Step
#Res BW 430 kHz #VBW 1.3 MHz Sweep 1ms| P poCiaaTni

uto Man

Occupied Bandwidth Total Power 16.1 dBm

18.796 MHz Freq Offset
Transmit Freq Error -65.735 kHz % of OBW Power  99.00 % =
x dB Bandwidth 19.98MHz  xdB 26.00 dB

se sTaTUS

6535

Center Freq: 6.715000000 GHz Radio Std: None Frequency
e Trig: Free Run Avg|Hold: 500/500
#FGain:ow _ #Atten: 30dB Radio Device: BTS

Mkr1 6.71564 GHz

Ref Offset 15.44 dB.

Ref 20.00 dBm 3.6900 dBm|

‘1 Center Freq
o U e 6715000000 GHz
«M,AM‘:»M o

Center 6.715 GHz Span 40 MHz

#Res BW 430 kHz #VBW 1.3 MHz Sweep 1ms| CF Step

Occupied Bandwidth Total Power 16.2 dBm
18.780 MHz

Transmit Freq Error -76.654 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.07 MHz xdB -26.00 dB

/M T R\

6715

ight Spectrum Analyzer - Occupied BW. =
| L [3 AC \ALISN OFF "
Center Freq 6.855000000 GHz Center Freq: 6.655000000 GHz Radio § Frequency
o Trig: Free Run Avg|Hold: 500/500
#FGainLow  #Atten: 30dB Radio Device: BTS

Ref Offset 15.3 dB.
Ref 20.00 dBm

WMMMM//

Center 6.855 GHz Span 40 MHz

#Res BW 430 kHz #VBW 1.3 MHz Sweep 1ms| CF Step

Occupied Bandwidth Total Power 15.1 dBm
18.784 MHz

Transmit Freq Error -29.083 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.09 MHz xdB -26.00 dB

= sTaTUS

6855

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China



HUAK TESTING

Page 45 of 270

Report No.: HK2502140540-8E

[ Keysight Spectrum Analyzer - Occupied BW
L

J RF AC
Center Freq 6.875000000 GHz

#FGain:Low

Ref Offset 15.3 dB
Ref 20.00 dBm

Center 6.875 GHz
#Res BW 430 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

o Trig: FreeRun

SENE:INT]

Center Freq: 6.675000000 GHz

#Atten: 30 dB

#VBW 1.3 MHz

Total Power

18.804 MHz
-30.384 kHz
2042MHz  xdB

% of OBW Power

Radio Std: None

Avg|Hold: 500500

Radio Device: BTS

Span 40 MHz|
Sweep 1ms|

15.4 dBm

99.00 %
-26.00 dB

sTaTUS

[ ][5 [

Frequency

CF Step
4.000000 MHz|

6875

Ref Offset 15,47 dB.
Ref 20.00 dBm

T

Center 7.015 GHz
#Res BW 430 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

==
#IFGain:Low

Center Freq: 7.015000000 GHz
Trig: Free Run
#Atten: 30dB

#VBW 1.3 MHz

Total Power

18.780 MHz
-40.858 kHz
2015MHz  xdB

% of OBW Power

Radio Std: None

Avg|Hold: 5001500

Radio Device: BTS

Span 40 MHz
Sweep 1ms|

16.0 dBm

99.00 %
-26.00 dB

Frequency

CF Step

7015

ight Spectrum Analyzer - Occupied BW

il 3L RF AC
Center Freq 7.115000000 GHz

#FGain:Low

Ref Offset 16.08 dB
Ref 20.00 dBm

4

H#Res BW 430 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Center Freq: 7.115000000 GHz
Trig: Free Run
#Atten: 30 dB

#VBW 1.3 MHz

Total Power

18.821 MHz
-49.252 kHz
2004MHz  xdB

% of OBW Power

MALTGN OFF

Avg|Hold: 500/500

Radio Device: BTS

Span 40 MHz
Sweep 1 ms|

17.4 dBm

99.00 %
-26.00 dB

sTaTUS

[-o[ - ]

Frequency

7.115000000 GHz,

CF Step

7115

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11ax(HE40)

[ ight Spectrum Analyz upied BW. S
AL 3 AC ANTGNOF [~~~

Center Freq 5965000000 GHz Center Freq: 5.665000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 500500

AFGaintow | #Aten: 2048 Radio Device: BTS
Mkr1 5.9674 GHzZ|

Ref Offset 16.12 dB
Ref 20.00 dBm

Center 5.965 GHz Span 80 MHz CF Ste|
#Res BW 820 kHz #VBW 2.7 MHz Sweep 1 ms| £.000000 MH’;
Man

Occupied Bandwidth Total Power 17.0 dBm
37.509 MHz

Transmit Freq Error -22.083 kHz % of OBW Power 99.00 %
x dB Bandwidth 40.00 MHz xdB -26.00 dB

= sTaTUS

[ Keysight Spectrum Anslyzer - Occupied BV o))
| 2L RF 00 AC SENSE:INT] AN OFF [~ = = rm T =
Center Freq 6.165000000 GHz Center Freq: 6.165000000 GHz Radio Std: None Frequency

= Trig: FreeRun Avg|Hold: 500500

#FGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 6.1662 GHZ|

Ref Offset 14.74 dB

Ref 20.00 dBm 2.8032 dBm|

T

Center 6.165 GHz Span 80 MHz
#Res BW 820 kHz #VBW 2.7 MHz Sweep 1ms

Occupied Bandwidth Total Power 15.0 dBm
37.513 MHz

Transmit Freq Error 7.647 kHz % of OBW Power 99.00 %

x dB Bandwidth 39.85 MHz x dB -26.00 dB

se sTaTUs

AT} AATNOFE [~ o
6.405000000 GHz Radio Std: None Frequency
—»— Trig: FreeRun Avg|Hold: 500/500
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 15.14 dB.
Ref 20.00 dBm

iCenter 6.405 GHz Span 80 MHz| p
#Res BW 820 kHz #VBW 2.7 MHz sweep 1 ms|| RIS 4

Man

CF Ste|

Occupied Bandwidth Total Power 16.8 dBm
37.501 MHz

Transmit Freq Error -35.078 kHz % of OBW Power 99.00 %

x dB Bandwidth 39.86 MHz xdB -26.00 dB

6405

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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[ ][5 [

[ Keysight Spectrum Analyzer - Occupied BW
L

X/ RF AC SENSE:INT]|
Center Freq 6.445000000 GHz Center Freq: 6.445000000 GHz Radio Std: None
Trig: FreeRun Avg|Hold: 500500
Radio Device: BTS

==
#Atten: 30 dB

Frequency

#FGain:Low

Ref Offset 15.14 dB.
Ref 20.00 dBm

Span 80 MHz| CF Step

Center 6.445 GHz
E: #VBW 2.7 MHz Sweep 1ms|

Res BW 820 kHz

Occupied Bandwidth Total Power 15.4 dBm

37.575 MHz
Transmit Freq Error -40.367 kHz % of OBW Power 99.00 %
x dB Bandwidth 40.00 MHz xdB -26.00 dB

sTaTUS

AN OFF -
Frequency

Center Freq: 6.485000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 5001500

==
#IFGain:Low #Atten: 30 dB

Radio Device: BTS

Ref Offset 15,39 dB.
Ref 20.00 dBm

Span 80 MHz
#VBW 27 MHz Sweep 1ms, CHSTen

Center 6.485 GHz
#Res BW 820 kHz

Occupied Bandwidth Total Power 16.5 dBm

37.471 MHz
-31.062kHz % of OBW Power  99.00 %
-26.00 dB

\ L

Transmit Freq Error
x dB Bandwidth 39.78 MHz x dB

6485

[-o[ - ]

ight Spectrum Analyzer - Occupied BW

Kl 2L RE AC AALTSN OFF - e
Center Freq 6.525000000 GHz Center Freg: 6.525000000 Gz e
o Trig: Free Run Avg|Hold: 500/500

#FGain:Low #Atten: 30 dB

Radio Device: BTS

Mkr1 6.51788 GHZ
Ref 20,00 4B 4.8346 dBm

6.525000000 GHz,

Span 80 MHz CFstep

Center 6.525 GHz
#VBW 2.7 MHz Sweep 1 ms|

H#Res BW 820 kHz

Occupied Bandwidth Total Power 16.9 dBm

37.588 MHz
% of OBW Power 99.00 %
-26.00 dB

Transmit Freq Error -11.738 kHz
x dB Bandwidth 39.89 MHz xdB

sTaTUS

6525

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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[ Keysight Spectrum Analyzer - Occupied BW
L

[ ][5 [

J RF AC
Center Freq 6.565000000 GHz

#FGain:Low

Ref Offset 15.45 dB.
Ref 20.00 dBm

Center 6.565 GHz
#Res BW 820 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

o Trig: FreeRun

SENE:INT]

Center Freq: 6.565000000 GHz

#Atten: 30 dB

#VBW 2.7 MHz

Total Power

37.542 MHz
16.333 kHz
30.87 MHz

xdB

% of OBW Power

Radio Std: None

Avg|Hold: 500500

Radio Device: BTS

M
e

Span 80 MHz|
Sweep 1ms|

16.8 dBm

99.00 %
-26.00 dB

sTaTUS

Frequency

CF Step
8.000000 MHz|

uto Man

FreqOffset
0Hz|

6565

Ref Offset 15.44 dB.
Ref 20.00 dBm

e

Center 6.725 GHz
#Res BW 820 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

==
#IFGain:Low

Center Freq: 6.725000000 GHz
Trig: Free Run
#Atten: 30dB

1
WM”"MM““M“WM

#VBW 2.7 MHz

Total Power

560 MHz
-64.010 kHz
39.85 MHz

x dB

% of OBW Power

Radio Std: None

MALISN OFF

Avg|Hold: 5001500

Radio Device: BTS

Span 80 MHz
Sweep 1ms|

16.8 dBm

99.00 %
-26.00 dB

Frequency

CF Step
8.000000 MHz,

6725

[-o[ - ]

ight Spectrum Analyzer - Occupied BW

il 3L RF AC
Center Freq 6.845000000 GHz

#FGain:Low

Ref Offset 16.38 dB
Ref 20.00 dBm

Center 6.845 GHz
H#Res BW 820 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Center Freq: 6.845000000 GHz
Trig: Free Run
#Atten: 30 dB

#VBW 2.7 MHz

Total Power

37.570 MHz
-57.437 kHz
39.75 MHz

xdB

% of OBW Power

MALTGN OFF

Avg|Hold: 500/500

Radio Device: BTS

Mkr1 6.84404 GHz
5.0125 dBm|

= MW

Span 80 MHz
Sweep 1 ms|

16.0 dBm

99.00 %
-26.00 dB

sTaTUS

Frequency

CenterFreq
6.845000000 GHz,

CF Step

6845

TEL : +86-755 2302 9901 FAX

+86-755 2302 9901

E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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[ Keysight Spectrum Analyzer - Occupied BW
L

[ ][5 [

J RF AC
Center Freq 6.885000000 GHz

#FGain:Low

Ref Offset 15.3 dB
Ref 20.00 dBm

WWWMFWWV‘J

Center 6.885 GHz
#Res BW 820 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

SENSE:INT]|
Center Freq: 6.665000000 GHz
o Trig: FreeRun
#Atten: 30dB

#VBW 2.7 MHz

Total Power

37.601 MHz
74741 kHz
40.16 MHz

% of OBW Power
xdB

NALIGN OFF

Radio Std: None Frequency

Avg|Hold: 500500

Radio Device: BTS

Span 80 MHz|

Sweep 1ms| CE Step)

17.4 dBm

99.00 %

-26.00 dB

sTaTUS

6885

Ref Offset 15,47 dB.
Ref 20.00 dBm

Center 7.005 GHz
#Res BW 820 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

==
#IFGain:Low

MALISN OFF

Center Freq: 7.005000000 GHz
Trig: Free Run
#Atten: 30dB

]

#VBW 2.7 MHz

Total Power

37.477 MHz
20.377 kHz
30.67 MHz

% of OBW Power
x dB

Radio Std: None Frequency

Avg|Hold: 5001500

Radio Device: BTS

kr1 7.00916 GHZ
8.4751 dBm|

Span 80 MHz

Sweep 1ms| CE.Step

19.3 dBm

99.00 %

-26.00 dB

7005

ight Spectrum Analyzer - Occupied BW

[-o[ - ]

il 3L RF AC
Center Freq 7.085000000 GHz

#FGain:Low

Ref Offset 16.52 dB
Ref 20.00 dBm

H#Res BW 820 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

39.71

MALTGN OFF

Center Freq: 7.085000000 GHz
Trig: Free Run Avg|Hold: 500/500
#Atten: 30 dB

Frequency

Radio Device: BTS

Mkr1 7.0838 GHZ|

#VBW 2.7 MHz

Total Power

37.497 MHz
46.645 kHz

% of OBW Power

MHz xdB

8.0107 dBm|

CenterFreq
7.085000000 GHz,

Span 80 MHz

Sweep 1 ms| CRSTCH

18.7 dBm

99.00 %
-26.00 dB

sTaTUS

7085

TEL : +86-755 2302 9901 FAX

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

+86-755 2302 9901

E-mail : service@cer-mark.com




WAL

@ HUAK TESTING

Page 50 of 270

Report No.: HK2502140540-8E

802.11ax(HES0)

upied BW

[-o[ - ]

[ Keysight Spectrum Analyz
AL RF

Center Freq 5.985000000 GHz

#FGain:Low

Ref Offset 16.12 dB
Ref 20.00 dBm

Center 5.985 GHz
#Res BW 1.6 MHz
Occupied Bandwidth
77.169 MHz
-113.53 kHz
81.20 MHz

Transmit Freq Error
x dB Bandwidth

MALTGN OFF
Center Freq: 5.685000000 GHz

- Trig: FreeRun
#Atten: 30 dB

#VBW 5 MHz

Total Power

% of OBW Power
xdB

Avg|Hold: 500/500

Radio Std: None Frequency
Radio Device: BTS

Mkr1 5.9962 GHZ|
5.8503 dBm|

Span 160 MHZ]

Sweep 1 ms| CRSTCH

18.5 dBm

99.00 %
-26.00 dB

sTaTUS

5985

[ ¥eysight Spectrum Analyzes - Occupied BW
L

[~

X/ RF 500 AC
Center Freq 6.145000000 GHz

#FGain:Low

Ref Offset 146 dB
Ref 20.00 dBm

—

Occupied Bandwidth

76.974 MHz
94.511 kHz
81.22 MHz

Transmit Freq Error
x dB Bandwidth

SENSE:INT]|
Center Freq: 6.145000000 GHz
= Trig: FreeRun
#Atten: 30 dB

#VBW 5 MHz

Total Power

% of OBW Power
xdB

NALIGN OFF

Avg|Hold: 500500

Radio Std: None Frequency

Radio Device: BTS

Span 160 MHz|
Sweep 1 ms|

17.4 dBm

/M T R\

99.00 %
-26.00 dB

sTaTUs

#FGain:Low

Ref Offset 14.97 dB
Ref 20.00 dBm

I—

iCenter 6.385 GHz
#Res BW 1.6 MHz
Occupied Bandwidth
76.946 MHz
-50.848 kHz
81.22 MHz

Transmit Freq Error
x dB Bandwidth

Trig: FreeRun
#Atten: 30dB

NALIGN OFF

6.385000000 GHz

#VBW § MHz

Total Power

% of OBW Power
xdB

Avg|Hold: 500500

Radio Std: None Frequency

Radio Device: BTS

Span 160 MHz,
Sweep 1ms|

18.2 dBm

99.00 %
-26.00 dB

6385

TEL : +86-755 2302 9901 FAX

+86-755 2302 9901

E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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[ Keysight Spectrum Analyzer - Occupied BW
L

[ ][5 [

J RF AC
Center Freq 6.465000000 GHz

#FGain:Low

Ref Offset 15.39 dB.
Ref 20.00 dBm

——

ICenter 6.465 GHz
#Res BW 1.6 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

o Trig: FreeRun

SENSE:INT]|
Center Freq: 6.465000000 GHz
Avg|Hold: 500500
#Atten: 30dB

#VBW § MHz

Total Power

77.095 MHz
73477 kHz
8121MHz  xdB

% of OBW Power

Radio Std: None Frequency

Radio Device: BTS

Span 160 MHz,

Sweep 1ms| CE Step)

17.4 dBm

99.00 %

-26.00 dB

sTaTUS

Ref Offset 15,43 dB.
Ref 20.00 dBm

——

Center 6.545 GHz
#Res BW 1.6 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

==
#IFGain:Low

6465

Center Freq: 6.545000000 GHz
Trig: Free Run Avg|Hold: 5001500
#Atten: 30dB

#VBW § MHz

Total Power

77.022 MHz
20.333 kHz
81.23MHz  xdB

% of OBW Power

3

Radio Std: None Frequency

Radio Device: BTS

Span 160 MHz

Sweep 1ms| CE.Step

17.6 dBm

99.00 %

-26.00 dB

[-o[ - ]

ight Spectrum Analyzer - Occupied BW

il 3L RF AC
Center Freq 6.625000000 GHz

#FGain:Low

Ref Offset 14.93 dB
Ref 20.00 dBm

——

Center 6.625 GHz
#Res BW 1.6 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

6545

Center Freq: 6.625000000 GHz
Trig: Free Run Avg|Hold: 500/500
#Atten: 30 dB

- Frequency

Radio Device: BTS

Mkr1 6.6226 GHz|

#VBW 5 MHz

Total Power

77.109 MHz
42.169 KHz
81.12MHz  xdB

% of OBW Power

Span 160 MHz|
Sweep 1 ms|

18.4 dBm

99.00 %

-26.00 dB

sTaTUS

6625

TEL : +86-755 2302 9901 FAX

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

+86-755 2302 9901
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[ Keysight Spectrum Analyzer - Occupied BW
L

[ ][5 [

J RF AC
Center Freq 6.705000000 GHz

Ref Offset 15.44 dB.
Ref 20.00 dBm

Center 6.705 GHz
#Res BW 1.6 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

#FGain:Low

SENE:INT]

Center Freq: 6.705000000 GHz

o Trig: FreeRun
#Atten: 30dB

#VBW § MHz

Total Power

77.087 MHz
72761 kHz
8121MHz  xdB

MATGNOFF [~ ==~

Radio Std: None Frequency

Avg|Hold: 500500
Radio Device: BTS

Span 160 MHz,

Sweep 1ms| CE Step)

18.5 dBm

% of OBW Power 99.00 %

-26.00 dB

sTaTUS

6705

Ref Offset 15,39 dB.
Ref 20.00 dBm

Center 6.785 GHz
#Res BW 1.6 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

==
#IFGain:Low

Center Freq: 6.785000000 GHz

Trig: Free Run
#Atten: 30dB

#VBW § MHz

Total Power
77.008 MHz

-114.09 kHz
81.34 MHz x dB

LTSN OFF
Radio Std: None Frequency
Avg|Hold: 5001500
Radio Device: BTS

Span 160 MHz
Sweep 1ms|

17.1 dBm

% of OBW Power 99.00 %

-26.00 dB

6785

[-o[ - ]

ight Spectrum Analyzer - Occupied BW

il 3L RF AC
Center Freq 6.865000000 GHz

Ref Offset 15.3 dB.
Ref 20.00 dBm

I

Center 6.865 GHz
#Res BW 1.6 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

#FGain:Low

Center Freq: 6.665000000 GHz Radio Std: None

Trig: Free Run
#Atten: 30 dB

#VBW 5 MHz

Total Power

77.038 MHz
-52.939 kHz
81.18MHz  xdB

MALTGN OFF
Frequency

Avg|Hold: 500/500
Radio Device: BTS

Mkr1 6.8594 GHzZ|

794 dBm|

el

Span 160 MHz|
Sweep 1 ms|

17.2 dBm

% of OBW Power 99.00 %

-26.00 dB

sTaTUS

6865

TEL : +86-755 2302 9901

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

FAX : +86-755 2302 9901

E-mail : service@cer-mark.com
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[ ][5 [

[ Keysight Spectrum Analyzer - Occupied BW
L

Center Freq.

J RF AC
Center Freq 6.945000000 GHz

#FGain:Low #Atten: 30d

Ref Offset 15.39 dB.
Ref 20.00 dBm

Center 6.945 GHz
#Res BW 1.6 MHz

Occupied Bandwidth

76.813 MHz
160.61 kHz
81.09 MHz

Transmit Freq Error
x dB Bandwidth

SENSE:II
: 6.845000000 GHz
o Trig: FreeRun

ﬁ1 -
| Lt T bk
Span 160 MHz,

#VBW § MHz

NT] ANALISN OFF
Frequency

RadiostdiNone
Avg|Hold: 500500
Radio Device: BTS
Mkr1 6.94772 GHZ|
7.1290 dBm)|

B

Sweep 1ms| CE Step)

Total Power 19.2 dBm

99.00 %
-26.00 dB

% of OBW Power
xdB

sTaTUS

6945

#IFGain:Low

Ref Offset 15,47 dB.
Ref 20.00 dBm

——

Center 7.025 GHz
#Res BW 1.6 MHz

Occupied Bandwidth

76.625 MHz
5.766 kHz
81.12 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 7.025000000 GHz
o> Trig: FreeRun
#Atten: 30dB

#VBW § MHz

I O e
Radio Std: None Frequency
Avg|Hold: 5001500

Radio Device: BTS

Span 160 MHz
Sweep 1ms|

Total Power 18.8 dBm

\ L

99.00 %
-26.00 dB

% of OBW Power
x dB

7025

802.11ax(HE160)

[ Keysight Spectrum Analyzer - Occupied BW

[ ][5 [

#FGain:Low

Ref Offset 15.03 dB
Ref 20.00 dBm

——

Center 6.025 GHz
#Res BW 4 MHz

Occupied Bandwidth
156.11 MHz
-209.45 kHz
165.4 MHz

Transmit Freq Error
x dB Bandwidth

==
#Atten: 30 dB

NALIGN OFF
6.025000000 GHz
Avg|Hold: 500/500

Radio Std: None Frequency

Radio Device: BTS

Span 320 MHz|
#VBW 8 MHz Sweep 1ms|

Total Power 17.0 dBm

99.00 %
-26.00 dB

% of OBW Power
xdB

sTaTUS

6025

TEL : +86-755 2302 9901 FAX

+86-755 2302 9901

E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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[ Keysight Spectrum Anslyzer - Occupied B ==
Kl L RF AC SENSE:INT]| -
Center Freq 6.185000000 GHz Center Freq: 6185000000 GHz Radio Std: None (LY
Trig: FreeRun Avg|Hold: 500500

==
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 14.74 dB.
Ref 20.00 dBm

Center 6.185 GHz Span 320 MHz] CFStep
#Res BW 4 MHz #VBW 8 MHz Sweep 1ms| 32.000000 MHz
uto Man

Occupied Bandwidth Total Power 14.5 dBm
157.45 MHz FreqOffset

Transmit Freq Error 135.57 kHz % of OBW Power  99.00 % =
x dB Bandwidth 2422MHz  xdB 26.00 dB

sTaTUS

6185

[-o [ [l

Frequency

[ Keysight Spectrum Analyzer - Occupied BW

g <L R AC AN OFF
Center Freq 6.345000000 GHz Center Freq: 6.345000000 GHz Radio Std: None
e Trig: FreeRun Avg|Hold: 5001500
#FGain:low _#Atten: 30dB Radio Device: BTS

Ref Offset 15.11 dB.
Ref 20.00 dBm

WWJT —

Span 320 MHz
#VBW 8 MHz Sweep 1ms|

Occupied Bandwidth Total Power 16.1 dBm

156.08 MHz

Transmit Freq Error 314.49 kHz % of OBW Power 99.00 %
x dB Bandwidth 165.9 MHz xdB -26.00 dB

sTATUS

6345

MALTGN OFF
Frequency

Center Freq: 6.605000000 GHz Radio Std: None
oo Trig: Free Run Avg|Hold: 500/500
#FGain:Low _ #Aften: 30dB Radio Device: BTS

Mkr1 6.51908 GHz

Ref Offset 16.43 dB
Ref 20.00 dBm 3.6675 dBm|

1
WWW’«M
I

Center 6.505 GHz Span 320 MHz
#Res BW 4 MHz #VBW 8 MHz Sweep 1 ms|

Occupied Bandwidth Total Power 15.5 dBm

156.71 MHz
Transmit Freq Error -302.34 kHz % of OBW Power 99.00 %
x dB Bandwidth 166.3 MHz xdB -26.00 dB

sTaTUS

6505

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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[ Keysight Spectrum Analyzer - Occupied BW [ )
| L RF AC SENSE:INT] MALISN OFF N -
Center Freq 6.665000000 GHz Center Freq: 6.665000000 GHz Radio Std: None (LY

o Trig: FreeRun Avg|Hold: 500500
#FGainiow  #Atten: 30dB Radio Device: BTS

Ref Offset 15.02 dB
Ref 20.00 dBm

oL o
e

ICenter 6.665 GHz Span 320 MHz|

Res BW 4 MHz #VBW 8 MHz Sweep 1ms| CRSten

Occupied Bandwidth Total Power 16.7 dBm
155.89 MHz

Transmit Freq Error -87.040 kHz % of OBW Power 99.00 %

x dB Bandwidth 166.0 MHz xdB -26.00 dB

se sTaTUS
MALISN OFF

Center Freq: 6.§25000000 GHz Radio Std: None Frequency
e Trig: Free Run Avg|Hold: 500/500
#FGain:ow _ #Atten: 30dB Radio Device: BTS

Ref Offset 15,38 dB.
Ref 20.00 dBm

Center 6.825 GHz Span 320 MHz
#Res BW 4 MHz #VBW 8 MHz Sweep 1ms|

Occupied Bandwidth Total Power 14.7 dBm
156.61 MHz

Transmit Freq Error -234.88 kHz % of OBW Power 99.00 %

x dB Bandwidth 166.2 MHz xdB -26.00 dB

6825

ight Spectrum Analyzer - Occupied BW. S

MALTGN OFF

2L RF AC g
Center Freq 6.985000000 GHz Center Freq: 6.885000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 500/500

—-—
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.99428 GHZ
Ref 20,00 4B 53092 dBm|

ettty 6.985000000 GHz,

——

Center 6.985 GHz Span 320 MHz
#Res BW 4 MHz #VBW 8 MHz Sweep 1 ms|

CF Step

Occupied Bandwidth Total Power 16.8 dBm
156.07 MHz

Transmit Freq Error 432.66 kHz % of OBW Power 99.00 %
x dB Bandwidth 165.9 MHz xdB -26.00 dB

= sTaTUS

6985

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11be(EHT20)

[ Keysight Spectrum Analyzer - Occupied BW
AL RF

Center Freq 5.955000000 GHz

#FGain:Low

Ref Offset 16.12 dB
Ref 20.00 dBm

Center 5.955 GHz
H#Res BW 430 kHz

Occupied Bandwidth

oo Trig: Free Run Avg|Hold: 500/500

EE
SENSE:INT] NALTSN OFF G e oo
Center Freq: 5.8565000000 GHz Radio Std: None Frequency
#Atten: 30 dB Radio Device: BTS

Mkr1 5.95452 GHz
0.92731 dBm)

’1 CenterFreq|
MM»HMIVN’JMUMMN 5.955000000 GHz,
ke Lo, e/

Span 40 MHz

#VBW 1.3 MHz Sweep 1ms| CRSTCH

Total Power 13.4 dBm

18.838 MHz

Transmit Freq Error -19.169 kHz % of OBW Power 99.00 %
x dB Bandwidth 20.06 MHz xdB -26.00 dB

sTaTUS

5955

[ ¥eysight Spectrum Analyzes - Occupied BW
L

S
SENSEINT] AT OFF

X/ RF AC
Center Freq 6.175000000 GHz

#FGain:Low

Ref Offset 14.74 dB
Ref 20.00 dBm

Center 6.175 GHz
#Res BW 430 kHz

Occupied Bandwidth
18.811 MHz

Transmit Freq Error -43.010 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.01 MHz x dB -26.00 dB

Center Freq: 6.175000000 GHz Radio Std: None Frequency

= Trig: FreeRun Avg|Hold: 500500

#Atten: 30 dB Radio Device: BTS

Mkr1 6.17588 GHZ
0.094744 dBm|

e,
b

Span 40 MHz
#VBW 1.3 MHz Sweep 1ms|

Total Power 12.7 dBm

sTaTUs

#FGain:Low

Ref Offset 15.14 dB.
Ref 20.00 dBm

Center 6.415 GHz
#Res BW 430 kHz

Occupied Bandwidth

6175

6.415000000 GHz Radio Std: None (i I
Trig: FreeRun Avg|Hold: 500500
#Atten: 30dB Radio Device: BTS
Mkr1 6.41832 GHZ|
0.11689 dBm

1 Center Freq
Ww T, 6.415000000 GHz|
WMMMMWWJ A e

Span 40 MHz|

#VBW 1.3 VHz Sweep 1ms, CRSten

Total Power 13.1 dBm

18.875 MHz

Transmit Freq Error -41.785 kHz % of OBW Power 99.00 %
x dB Bandwidth 20.06 MHz xdB -26.00 dB

6415

TEL : +86-755 2302 9901 FAX

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

+86-755 2302 9901 E-mail : service@cer-mark.com
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[ ][5 [

[ Keysight Spectrum Analyzer - Occupied BW
L

J RF AC
Center Freq 6.435000000 GHz

Ref Offset 15.14 dB.
Ref 20.00 dBm

Center 6.435 GHz
#Res BW 430 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

#FGain:Low

SENSE:INT]|
Center Freq: 6.435000000 GHz
o Trig: FreeRun
#Atten: 30dB

#VBW 1.3 MHz

Total Power

18.826 MHz
-38.027 kHz
2003MHz  xdB

% of OBW Power

Radio Std: None Frequency

Avg|Hold: 500500

Radio Device: BTS

Span 40 MHz|

Sweep 1ms| CE Step)

13.5 dBm

99.00 %
-26.00 dB

sTaTUS

6435

Ref Offset 15,39 dB.
Ref 20.00 dBm

Center 6.475 GHz
#Res BW 430 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

==
#IFGain:Low

Center Freq: 6.475000000 GHz
Trig: Free Run
#Atten: 30dB

#VBW 1.3 MHz

Total Power

18.801 MHz
-23.799 kHz
2004MHz  xdB

% of OBW Power

Radio Std: None Frequency

Avg|Hold: 5001500

Radio Device: BTS

Span 40 MHz

Sweep 1ms| CE.Step

13.8 dBm

99.00 %
-26.00 dB

6475

ight Spectrum Analyzer - Occupied BW

[-o[ - ]

RF AC

Center Freq 6.515000000 GHz

#FGain:Low

Ref Offset 16.43 dB
Ref 20.00 dBm

[ —]

Center 6.515 GHz
H#Res BW 430 kHz

Occupied Bandwidth

Transmit Freq Error

x dB Bandwidth 19.98

MALTGN OFF

Center Freq: 6.615000000 GHz
Trig: Free Run
#Atten: 30 dB

#VBW 1.3 MHz

Total Power

18.772 MHz
-46.968 kHz

% of OBW Power
MHz xdB

H
Avg|Hold: 500/500

Frequency

Radio Device: BTS
Mkr1 6.5156 GHZ|

Span 40 MHz

Sweep 1 ms| CRSTCH

14.4 dBm

99.00 %
-26.00 dB

= st

TS

6515

TEL: +86-755 2302 9901 FAX : +86-755 2302 9901

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

E-mail : service@cer-mark.com
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[ Keysight Spectrum Analyzer - Occupied BW
L

|- [ [l
SENSE:INT] AN OFF

J RF AC
Center Freq 6.535000000 GHz

#FGain:Low

Ref Offset 15.43 dB.
Ref 20.00 dBm

Center 6.535 GHz
#Res BW 430 kHz

Occupied Bandwidth

Center Freq: 65635000000 GHz Radio Std: None Frequency
o Trig: FreeRun Avg|Hold: 500500
#Atten: 30dB Radio Device: BTS

Span 40 MHz|

#VBW 1.3 VHz Sweep 1ms, CRSten

4.000000 MHz

Total Power 14.0 dBm

18.846 MHz

Transmit Freq Error -38.360 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.99 MHz xdB -26.00 dB

sTaTUS

6535

==
#IFGain:Low

Ref Offset 15.44 dB.
Ref 20.00 dBm

MALISN OFF
Center Freq: 6.715000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 500/500
#Atten: 30 dB Radio Device: BTS

Mkr1 6.71572 GHz
0.53472 dBm

S——i

Center 6.715 GHz
#Res BW 430 kHz

Occupied Bandwidth

N T T

Span 40 MHz
#VBW 1.3 MHz Sweep 1ms m&zosm:

Total Power 12.3 dBm

18.804 MHz

Transmit Freq Error -73.038 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.98 MHz xdB -26.00 dB

6715

ight Spectrum Analyzer - Occupied BW

il 3L RF AC
Center Freq 6.855000000 GHz

#FGain:Low

Ref Offset 15.3 dB.
Ref 20.00 dBm

Center 6.855 GHz
H#Res BW 430 kHz

Occupied Bandwidth

[-o[ - ]
MALTGN OFF

Center Freq: 6.855000000 GHz Radio §t Frequency
Trig: Free Run Avg|Hold: 500/500
#Atten: 30 dB Radio Device: BTS

Span 40 MHz

#VBW 1.3 MHz Sweep 1ms| CRSTCH

Total Power 11.7 dBm

18.812 MHz

Transmit Freq Error -27.064 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.01

MHz xdB -26.00 dB

sTaTUS

6855

TEL : +86-755 2302 9901

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
1

FAX : +86-755 2302 9901

E-mail : service@cer-mark.com
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